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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The BLU Products, Inc.’s product, model number: STUDIO MEGA LTE (FCC ID: YHLBLUSTMEGALTE)
or the "EUT" in this report was a Mobile phone, which was measured approximately: 15.4 cm (L) * 7.3 cm
(W) *0.7 cm (H), rated with input voltage: DC 3.8 V from battery or DC 5V from adapter.

Adapter Information:

Model: US-ZC-1000

Input: AC 100-240V, 50/60Hz, 0.4 A
Output: DC 5V, 1.0A

*All measurement and test data in this report was gathered from production sample serial number: 1800793.
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-05-28.

Objective

This test report is prepared on behalf of BLU Products, Inc. in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation

characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)
FCC Part 15.247 DSS, Part 15.247 DTS and Part 15B JBP submissions with
FCC ID: YHLBLUSTMEGALTE.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
i CMWS00/ AC Power i
: CMU200 Source :
A
Antenna EUT 5
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1307 , §2.1093 RF Exposure (SAR) Compliance*

§2.1046; § 22.913 (a);
§24.232 (c); §27.50 (c) (d) (h)
§2.1047 Modulation Characteristics Not Applicable

§ 2.1049; § 22.905;

RF Output Power Compliance

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137($)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

§ 24.235; 827.54;

Note: * Please refer to SAR report released by BACL, report number: RSZ180528003-20
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-04-24 | 2019-04-24
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
Mini Pre-amplifier ZVA-183-S+ 5969001149 2018-05-21 | 2019-05-21
HP Amplifier HP8447E 1937A01046 2018-05-21 | 2018-11-19
Anritsu Signal Generator 68369B 004114 2017-12-24 | 2018-12-24
Rohde & EMI Test Receiver ESCI 101120 2018-01-11 | 2019-01-11
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2015-08-18 | 2018-08-17
Ducommun UFA210A-1-4724-
technologies RF Cable 30050U MFR64369 223410-001 | 2018-05-21 | 2018-11-19
Ducommun RF Cable 104PEA 218124002 2018-05-21 | 2018-11-19
technologies
Ducommun
technologies RF Cable RG-214 1 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 2 2018-05-22 | 2018-11-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
Ducommun Pre-amplifier ALN-22093530-01 991373-01 2017-08-03 | 2018-08-03

technologies

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-24 | 2018-12-24
Rohde & EMI Test Receiver ESR 1316.3003K03-101746- | 517.08.19 | 2018-08-19
Schwarz zn
Temperature &
ESPEC Humidity Chamber EL-10KA 09107726 2017-12-21 | 2018-12-21
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
. ESG Vector Signal
Aglient Generator E4438C MY42080875 2018-05-09 | 2019-05-09
Rohde & Wideband Radio
Communication CMU200 106891 2017-12-14 | 2018-12-14
Schwarz
Tester
Wideband Radio
Rohde & Communication CMWS500 1201.002K50-146520- | 5118 04-94 | 2019-04-24
Schwarz wh
Tester
Ducommun .
technologies RF Cable RG-214 3 Each Time
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
N/A Power Splitter N/A N/A 2018-05-21 | 2019-05-21

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ180528003-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50(c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2018-06-01.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Conducted Power

Cellular Band (Part 22H)

F Average Output Limit
Mode Channel r(%(/}lll_fl;cy Power ( dll;rlnl)
4 (dBm)
128 824.2 31.50 38.45
GSM 190 836.6 31.72 38.45
251 848.8 31.90 38.45
F Average Output Power i
requency dBm imi
Mode Channel ( )
(1Li7) 1 slot 2 slots 3 slots 4 slots (CLIm)
128 824.2 31.46 30.16 28.43 27.28 38.45
GPRS 190 836.6 31.71 30.45 28.65 27.58 38.45
251 848.8 31.92 30.62 28.86 27.80 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHZz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 24.91 23.29 21.60 20.22 38.45
EGPRS 190 836.6 25.18 23.71 22.00 20.66 38.45
251 848.8 25.63 23.90 22.27 20.87 38.45
Average Output Power
Test Test S (dBm)
Mode .. Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.85 21.86 21.91
1 20.83 20.85 20.87
2 20.72 20.72 20.75
HSDPA
3 20.89 20.92 20.91
4 20.73 20.78 20.78
WCDMA
(Band V) Normal 1 20.89 20.95 21.00
2 20.83 20.85 20.97
HSUPA 3 20.99 20.98 21.05
4 20.81 20.87 20.93
5 20.94 21.08 21.08
HSPA+ 1 21.02 20.96 21.11

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D
PCS Band (Part 24E)
Average Output 4]
Mode Channel Fr((;(/}lll_lezl;cy Power (i‘ll;::)t
(dBm)
512 1850.2 28.40 33
GSM 661 1880.0 28.20 33
810 1909.8 28.00 33
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.42 27.70 25.98 24.85 33
GPRS 661 1880.0 28.22 2751 25.84 24.77 33
810 1909.8 28.01 27.33 25.65 24.61 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 25.27 24.39 22.26 21.10 33
EGPRS 661 1880.0 25.24 24..35 22.34 21.07 33
810 1909.8 25.17 24.29 22.26 21.04 33
Average Output Power
Test Test S (dBm)
Mode e Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 20.70 20.74 20.91
1 20.60 20.63 20.35
2 20.53 20.59 20.36
HSDPA
3 20.66 20.71 20.43
4 20.54 20.57 20.31
WCDMA 1 20.58 20.55 20.77
Band 11y | Normal ' ' '
2 20.49 20.45 20.67
HSUPA 3 20.70 20.66 20.85
4 20.50 20.48 20.73
5 20.63 20.64 20.82
HSPA+ 1 20.72 20.75 20.89

FCC Part 27, FCC Part 22H/24E

Page 14 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

AWS Band (Part 27)
Average Output Power
Test Test S (dBm)
Mode o Sub . -
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 21.48 21.43 21.30
1 20.93 20.87 20.71
2 20.81 20.80 20.62

HSDPA
3 21.05 20.94 20.78
4 20.82 20.80 20.65

WCDMA
1 20.97 20.89 20.83
(Band IV) Normal

2 20.87 20.77 20.76
HSUPA 3 21.07 21.01 20.88
4 20.92 20.81 20.75
5 21.01 20.93 20.93
HSPA+ 1 20.97 20.98 21.02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 0.52 13
GSM Middle 0.39 13
High 0.56 13
PAR Limit
Mode Channel (dB) (dB)
Low 2.62 13
EGPRS Middle 2.42 13
High 2.64 13
Mode Channel PAR (dB) Limit (dB)
Low 5.32 13
RMC :
(BPSK) Middle 4.89 13
High 5.42 13
Low 5.37 13
(1H65(5:|G) Middle 481 13
High 5.46 13
Low 5.39 13
HSUPA -
(BPSK) Middle 4.82 13
High 5.46 13
Low 5.38 13
HSPA+ Middle 4.83 13
High 5.47 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 0.52 13
GSM Middle 0.32 13
High 0.59 13
PAR Limit
Mode Channel (dB) (dB)
Low 2.62 13
EGPRS Middle 2.42 13
High 2.67 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.02 13
RMC :
(BPSK) Middle 2.81 13
High 3.06 13
Low 3.09 13
HSDPA :
(16QAM) Middle 2.86 13
High 3.05 13
Low 3.09 13
HSUPA :
(BPSK) Middle 2.86 13
High 3.04 13
Low 3.05 13
HSPA+ Middle 2.83 13
High 3.07 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

AWS Band (Part 27)

Mode Channel f(ﬁ;} z:li]l;l)it
Low 4.32 13
(gpn\ch) Middle 413 13
High 4.35 13
Low 4.36 13
(1"'655;0) Middle 4.15 13
High 4.39 13
Low 4.38 13
(HE;SPUSFI’(A) Middle 419 13
High 4.33 13
Low 4.37 13
HSPA+ Middle 4.16 13
High 4.36 13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Radiated Power

GSM Mode:
‘Frequency Receiver | Turntable Rapanten Sugstll)tlutei . Absolute Limit | Margin
Readi Ansl q able | Antenna | | avel
MH2) | Gpvy | Degree | Toiant | Polar | Level | 5051 Gain | (apm) | @Bm) | (@B)
(m) [ (H/V)| (dBm) @B) | (dB)
ERP for Cellular Band (Part 22H), Middle Channel
836.60 92.54 315 2.1 H 30.5 0.70 0.0 29.80 38.45 8.65
836.60 87.25 319 2.0 \% 26.8 0.70 0.0 26.10 38.45 | 12.35
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 89.73 80 1.8 H 19.7 1.30 9.40 27.80 33 5.2
1880.00 87.25 332 2.2 \YJ 17.0 1.30 9.40 25.10 33 7.9
EDGE Mode:
‘Frequency Receiver | Turntable Rapanten SuESt:lutei : Absolute Limit | Margin
Readi Angol . apie ntenna L 1
MH2) | vy | Degree | Toiant | Bolar | Level | os | Gain | (qgm) | (4Bm) | (@B)
ERP, Cellular Band (Part 22H), Middle Channel
836.60 85.51 126 2.2 H 23.5 0.70 0.0 22.80 38.45 | 15.65
836.60 80.15 124 1.8 \% 19.7 0.70 0.0 19.00 38.45 | 19.45
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 84.42 73 1.1 H 14.4 1.30 9.40 22.50 33 10.5
1880.00 82.05 195 2.2 \ 11.8 1.30 9.40 19.90 33 13.1
WCDMA Mode:
. FCC Part
Frequency [Receiver| Turntable Rx Antenna Substituted Absolute | 22H/24E/27
(MHz) l?;gil{,l)g 11): ng%l:e Height | Polar | Level Clz:sle Al(l;t;?nna (I&;V:ll) Limit | Margin
(m) | (HN) | @Bm) [ ey | gp) (dBm) | (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.60 82.25 326 2.0 H 20.2 0.70 0.0 19.50 38.45 18.95
836.60 76.64 324 2.1 \% 16.2 0.70 0.0 15.50 38.45 22.95
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 83.85 244 14 H 13.8 1.30 9.40 21.90 33 111
1880.00 | 79.34 306 1.3 \% 9.1 1.30 9.40 17.20 33 15.8
EIRP for WCDMA Band 1V (Part 27), Middle Channel
1732.60 | 84.56 220 2.4 H 11.4 1.30 8.90 19.00 30 11
1732.60 | 81.26 344 1.7 \% 8.7 1.30 8.90 16.30 30 13.7

Note:
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.26 22.56 22.14
RB Size=1, RB Offset=2 22.14 22.47 22.04
RB Size=1, RB Offset=5 22.39 22.69 22.25
QPSK RB Size=3, RB Offset=0 22.18 22.47 22.03
RB Size=3, RB Offset=1 22.33 22.61 22.19
RB Size=3, RB Offset=2 22.26 22.58 22.15
RB Size=6, RB Offset=0 22.47 22.77 22.31
L4 RB Size=1, RB Offset=0 22.38 22.67 22.22
RB Size=1, RB Offset=2 22.14 22.48 22.03
RB Size=1, RB Offset=5 22.37 22.65 22.18
16QAM RB Size=3, RB Offset=0 22.25 22.57 22.11
RB Size=3, RB Offset=1 22.47 22.74 22.30
RB Size=3, RB Offset=2 22.26 22.56 22.14
RB Size=6, RB Offset=0 22.44 22.68 22.25
RB Size=1, RB Offset=0 22.25 22.64 22.13
RB Size=1, RB Offset=7 22.43 22.85 22.36
RB Size=1, RB Offset=14 22.25 22.69 22.20
QPSK RB Size=8, RB Offset=0 22.45 22.85 22.35
RB Size=8, RB Offset=4 22.36 22.69 22.18
RB Size=8, RB Offset=7 22.51 22.94 22.43
RB Size=15, RB Offset=0 22.31 22.77 22.29
30 RB Size=1, RB Offset=0 22.25 22.63 22.21
RB Size=1, RB Offset=7 22.42 22.85 22.36
RB Size=1, RB Offset=14 22.25 22.62 22.21
16QAM RB Size=8, RB Offset=0 22.46 22.83 22.35
RB Size=8, RB Offset=4 22.37 22.71 22.28
RB Size=8, RB Offset=7 22.47 22.89 22.44
RB Size=15, RB Offset=0 22.34 22.66 22.26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.24 22.62 22.14

RB Size=1, RB Offset=12 22.47 22.78 22.36

RB Size=1, RB Offset=24 22.26 22.68 22.16

QPSK RB Size=12, RB Offset=0 22.44 22.77 22.33

RB Size=12, RB Offset=6 22.32 22.68 22.21

RB Size=12, RB Offset=11 22.59 22.86 22.42

RB Size=25, RB Offset=0 22.34 22.80 22.25

>0 RB Size=1, RB Offset=0 22.41 22.79 22.29

RB Size=1, RB Offset=12 22.24 22.69 22.14

RB Size=1, RB Offset=24 2241 22.77 22.31

16QAM RB Size=12, RB Offset=0 2241 22.70 22.28

RB Size=12, RB Offset=6 22.48 2291 22.33

RB Size=12, RB Offset=11 22.36 22.76 22.26

RB Size=25, RB Offset=0 22.49 22.84 22.44

RB Size=1, RB Offset=0 22.39 22.85 22.33

RB Size=1, RB Offset=24 22.30 22.69 22.17

RB Size=1, RB Offset=49 22.40 22.83 22.33

QPSK RB Size=25, RB Offset=0 22.32 22.77 22.21

RB Size=25, RB Offset=12 22.50 22.92 22.40

RB Size=25, RB Offset=24 22.34 22.79 22.26

RB Size=50, RB Offset=0 22.50 22.86 22.44

100 RB Size=1, RB Offset=0 22.29 22.69 22.15

RB Size=1, RB Offset=24 22.39 22.84 22.35

RB Size=1, RB Offset=49 22.25 22.71 22.17

16QAM RB Size=25, RB Offset=0 22.39 22.78 22.32

RB Size=25, RB Offset=12 22.40 22.79 22.20

RB Size=25, RB Offset=24 22.45 22.93 2241

RB Size=50, RB Offset=0 22.34 22.83 22.26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.35 23.02 22.23

RB Size=1, RB Offset=37 22.17 22.86 22.07

RB Size=1, RB Offset=74 22.32 23.03 22.19

QPSK RB Size=36, RB Offset=0 22.26 22.99 22.09

RB Size=36, RB Offset=18 22.42 23.14 22.30

RB Size=36, RB Offset=37 22.29 22.93 22.17

RB Size=75, RB Offset=0 22.43 23.10 22.30

150 RB Size=1, RB Offset=0 22.28 23.05 22.20

RB Size=1, RB Offset=37 22.12 22.85 22.03

RB Size=1, RB Offset=74 22.33 23.05 22.25

16QAM RB Size=36, RB Offset=0 22.27 22.93 22.22

RB Size=36, RB Offset=18 22.41 23.13 22.24

RB Size=36, RB Offset=37 22.24 22.98 22.07

RB Size=75, RB Offset=0 22.38 23.18 22.38

RB Size=1, RB Offset=0 22.35 22.99 22.25

RB Size=1, RB Offset=49 22.13 22.89 22.04

RB Size=1, RB Offset=99 22.33 23.07 22.24

QPSK RB Size=50, RB Offset=0 22.26 22.95 22.12

RB Size=50, RB Offset=24 22.40 23.05 22.29

RB Size=50, RB Offset=49 22.19 22.98 22.15

RB Size=100, RB Offset=0 22.45 23.18 22.29

200 RB Size=1, RB Offset=0 22.36 22.98 22.22

RB Size=1, RB Offset=49 22.14 22.84 22.07

RB Size=1, RB Offset=99 22.31 22.99 22.28

16QAM RB Size=50, RB Offset=0 22.30 22.93 22.18

RB Size=50, RB Offset=24 22.42 23.04 22.29

RB Size=50, RB Offset=49 22.18 22.95 2217

RB Size=100, RB Offset=0 22.37 23.11 22.35
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 4.60 13 Pass
stéig())ORB 5.56 13 Pass
16Q'g‘i'\z"e§lRB 4.70 13 Pass
lGQAg/ilZSOORB 5.69 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree m) | V) | @Bm) | o (B)
Middle Channel
1.4 MHz Bandwidth
1880.00 84.70 75 1.6 H 14.7 1.30 9.40 22.80 33
1880.00 81.63 134 15 Vv 11.4 1.30 9.40 19.50 33
3 MHz Bandwidth
1880.00 84.33 358 11 H 14.3 1.30 9.40 22.40 33
1880.00 82.26 296 11 \Y/ 12.0 1.30 9.40 20.10 33
5 MHz Bandwidth
1880.00 84.20 242 15 H 14.2 1.30 9.40 22.30 33
1880.00 82.11 77 2.2 \Y/ 11.8 1.30 9.40 19.90 33
10 MHz Bandwidth
1880.00 84.63 207 2.3 H 14.6 1.30 9.40 22.70 33
1880.00 82.42 207 1.6 \ 12.2 1.30 9.40 20.30 33
15 MHz Bandwidth
1880.00 84.96 182 1.4 H 14.9 1.30 9.40 23.00 33
1880.00 82.26 309 1.7 Vv 12.0 1.30 9.40 20.10 33
20 MHz Bandwidth
1880.00 84.78 279 2.1 H 14.7 1.30 9.40 22.80 33
1880.00 82.56 41 1.1 \Y 12.3 1.30 9.40 20.40 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel

1.4 MHz Bandwidth

1880.00 84.54 318 19 H 145 1.30 9.40 22.60 33

1880.00 81.13 114 18 \ 10.9 1.30 9.40 19.00 33
3 MHz Bandwidth

1880.00 84.79 204 1.7 H 14.7 1.30 9.40 22.80 33

1880.00 81.86 212 18 \ 11.6 1.30 9.40 19.70 33
5 MHz Bandwidth

1880.00 84.28 71 1.4 H 14.2 1.30 9.40 22.30 33

1880.00 81.63 234 2.2 \% 114 1.30 9.40 19.50 33
10 MHz Bandwidth

1880.00 84.96 60 15 H 14.9 1.30 9.40 23.00 33

1880.00 81.79 323 1.0 \ 115 1.30 9.40 19.60 33
15 MHz Bandwidth

1880.00 84.86 24 1.8 H 14.8 1.30 9.40 22.90 33

1880.00 81.65 316 2.4 \ 114 1.30 9.40 19.50 33
20 MHz Bandwidth

1880.00 84.79 25 2.1 H 14.7 1.30 9.40 22.80 33

1880.00 81.63 297 1.4 \% 11.4 1.30 9.40 19.50 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.21 22.55 22.16
RB Size=1, RB Offset=2 22.06 22.33 22.01
RB Size=1, RB Offset=5 22.24 22.57 22.19
QPSK RB Size=3, RB Offset=0 22.10 22.39 22.08
RB Size=3, RB Offset=1 22.25 22.64 22.27
RB Size=3, RB Offset=2 2212 22.40 22.07
RB Size=6, RB Offset=0 2231 22.64 22.31
L4 RB Size=1, RB Offset=0 22.23 22.49 22.13
RB Size=1, RB Offset=2 22.02 22.39 22.05
RB Size=1, RB Offset=5 22.19 22.50 22.15
16QAM RB Size=3, RB Offset=0 22.21 22.52 22.06
RB Size=3, RB Offset=1 22.27 22.60 22.22
RB Size=3, RB Offset=2 22.11 2251 22.08
RB Size=6, RB Offset=0 22.31 22.62 22.19
RB Size=1, RB Offset=0 22.22 2257 22.18
RB Size=1, RB Offset=7 22.01 22.36 22.00
RB Size=1, RB Offset=14 22.20 22.52 22.12
QPSK RB Size=8, RB Offset=0 22.15 22.46 22.00
RB Size=8, RB Offset=4 22.27 22.68 22.25
RB Size=8, RB Offset=7 22.14 22.46 22.09
RB Size=15, RB Offset=0 22.27 22.59 22.25
30 RB Size=1, RB Offset=0 22.18 2251 22.12
RB Size=1, RB Offset=7 22.06 22.32 21.96
RB Size=1, RB Offset=14 22.18 2257 22.16
16QAM RB Size=8, RB Offset=0 22.19 22.44 22.16
RB Size=8, RB Offset=4 22.27 22.59 22.18
RB Size=8, RB Offset=7 22.12 22.37 22.02
RB Size=15, RB Offset=0 22.22 22.64 22.26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.53 22.83 22.41

RB Size=1, RB Offset=12 22.37 22.69 22.31

RB Size=1, RB Offset=24 22.52 22.88 22.42

QPSK RB Size=12, RB Offset=0 22.45 22.79 22.34

RB Size=12, RB Offset=6 22.65 22.87 22.47

RB Size=12, RB Offset=11 22.42 22.78 22.44

RB Size=25, RB Offset=0 22.59 22.93 22.49

>0 RB Size=1, RB Offset=0 22.54 22.82 22.42

RB Size=1, RB Offset=12 22.35 22.73 22.32

RB Size=1, RB Offset=24 22.52 22.84 22.49

16QAM RB Size=12, RB Offset=0 22.48 22.78 22.42

RB Size=12, RB Offset=6 22.62 22.94 22.50

RB Size=12, RB Offset=11 22.42 22.80 22.35

RB Size=25, RB Offset=0 22.56 22.89 22.52

RB Size=1, RB Offset=0 22.53 22.87 22.49

RB Size=1, RB Offset=24 22.35 22.71 22.28

RB Size=1, RB Offset=49 22.55 22.90 22.41

QPSK RB Size=25, RB Offset=0 22.50 22.77 22.43

RB Size=25, RB Offset=12 22.57 22.97 22.61

RB Size=25, RB Offset=24 22.47 22.80 22.40

RB Size=50, RB Offset=0 22.60 23.02 22,51

100 RB Size=1, RB Offset=0 22.54 22.82 22.44

RB Size=1, RB Offset=24 22.37 22.67 22.26

RB Size=1, RB Offset=49 22.59 22.82 22.43

16QAM RB Size=25, RB Offset=0 22.47 22.73 22.45

RB Size=25, RB Offset=12 22.58 22.92 22.55

RB Size=25, RB Offset=24 22.43 22.73 22.31

RB Size=50, RB Offset=0 22.64 22.91 22.48
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.54 22.82 22.43

RB Size=1, RB Offset=37 22.35 22.73 22.32

RB Size=1, RB Offset=74 22.60 22.88 22.44

QPSK RB Size=36, RB Offset=0 22.43 22.70 22.35

RB Size=36, RB Offset=18 22.64 22.93 22.55

RB Size=36, RB Offset=37 22.48 22.82 22.44

RB Size=75, RB Offset=0 22.71 22.96 22.48

150 RB Size=1, RB Offset=0 22.29 22.90 22.27

RB Size=1, RB Offset=37 22.11 22.78 22.06

RB Size=1, RB Offset=74 22.33 22.92 22.27

16QAM RB Size=36, RB Offset=0 22.24 22.85 22.19

RB Size=36, RB Offset=18 22.34 23.02 22.35

RB Size=36, RB Offset=37 22.24 22.82 2211

RB Size=75, RB Offset=0 22.40 22.96 22.32

RB Size=1, RB Offset=0 22.32 22.87 22.27

RB Size=1, RB Offset=49 22.10 22.77 2211

RB Size=1, RB Offset=99 22.28 22.89 2231

QPSK RB Size=50, RB Offset=0 22.23 22.85 22.13

RB Size=50, RB Offset=24 22.36 22.98 22.31

RB Size=50, RB Offset=49 22.17 22.86 22.22

RB Size=100, RB Offset=0 22.31 23.00 22.42

200 RB Size=1, RB Offset=0 22.17 22.78 2213

RB Size=1, RB Offset=49 22.33 22.95 22.29

RB Size=1, RB Offset=99 22.16 22.71 22.12

16QAM RB Size=50, RB Offset=0 22.30 22.86 22.26

RB Size=50, RB Offset=24 22.29 22.90 22.20

RB Size=50, RB Offset=49 22.41 23.04 22.34

RB Size=100, RB Offset=0 22.24 22.81 22.22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.50 13 Pass
stéig())ORB 5.93 13 Pass
16Q'g‘i'\z"e§lRB 6.65 13 Pass
lGQAg/ilZSOORB 5.90 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree m) | V) | @Bm) | o (B)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.32 254 1.6 H 12.2 1.30 8.90 19.80 30
1732.50 82.63 351 1.3 \Y 10.1 1.30 8.90 17.70 30
3 MHz Bandwidth
1732.50 85.69 4 2.0 H 12.5 1.30 8.90 20.10 30
1732.50 82.68 312 1.9 V 10.1 1.30 8.90 17.70 30
5 MHz Bandwidth
1732.50 85.47 21 1.7 H 12.3 1.30 8.90 19.90 30
1732.50 82.93 208 1.0 \Y 10.4 1.30 8.90 18.00 30
10 MHz Bandwidth
1732.50 85.96 284 11 H 12.8 1.30 8.90 20.40 30
1732.50 82.74 149 1.6 \Y 10.2 1.30 8.90 17.80 30
15 MHz Bandwidth
1732.50 86.12 153 1.9 H 13.0 1.30 8.90 20.60 30
1732.50 83.42 249 1.8 Vv 10.9 1.30 8.90 18.50 30
20 MHz Bandwidth
1732.50 85.31 200 2.1 H 12.1 1.30 8.90 19.70 30
1732.50 83.15 164 2.1 Vv 10.6 1.30 8.90 18.20 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.71 360 14 H 125 1.30 8.90 20.10 30
1732.50 83.45 50 2.3 \Y 10.9 1.30 8.90 18.50 30
3 MHz Bandwidth
1732.50 85.96 52 1.6 H 12.8 1.30 8.90 20.40 30
1732.50 83.74 154 24 \ 11.2 1.30 8.90 18.80 30
5 MHz Bandwidth
1732.50 85.97 29 1.6 H 12.8 1.30 8.90 20.40 30
1732.50 82.46 276 1.2 \ 9.9 1.30 8.90 17.50 30
10 MHz Bandwidth
1732.50 85.33 181 24 H 12.2 1.30 8.90 19.80 30
1732.50 84.63 35 14 \% 121 1.30 8.90 19.70 30
15 MHz Bandwidth
1732.50 85.97 324 24 H 12.8 1.30 8.90 20.40 30
1732.50 83.66 74 13 \% 111 1.30 8.90 18.70 30
20 MHz Bandwidth
1732.50 85.63 11 2.1 H 12.5 1.30 8.90 20.10 30
1732.50 83.78 181 17 \ 11.2 1.30 8.90 18.80 30

FCC Part 27, FCC Part 22H/24E Page 29 of 206




Bay Area Compliance Laborator

ies Corp. (Shenzhen)

Report No.: RSZ180528003-00D

LTE Band 7:

Ba(';‘;giz‘)“h Modulation RB size/RB Offset e o o

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.44 21.17 21.21

RB Size=1, RB Offset=12 21.18 2133 20.96

RB Size=1, RB Offset=24 21.03 2158 21.46

QPSK RB Size=12, RB Offset=0 21.21 21.47 21.62

RB Size=12, RB Offset=6 21.04 2175 2153

RB Size=12, RB Offset=11 2158 2150 21.18

RB Size=25, RB Offset=0 2170 21.14 21.04

° RB Size=1, RB Offset=0 21.43 21.61 21.49

RB Size=1, RB Offset=12 2118 21.65 21.22

RB Size=1, RB Offset=24 20.89 21.82 21.39

16QAM RB Size=12, RB Offset=0 2174 21.05 21.07

RB Size=12, RB Offset=6 2150 21.00 21.70

RB Size=12, RB Offset=11 21.80 2130 21.39

RB Size=25, RB Offset=0 2133 21.01 2161

RB Size=1, RB Offset=0 21.24 21.16 21.29

RB Size=1, RB Offset=24 21.20 21.32 21.81

RB Size=1, RB Offset=49 21.77 21.37 21.08

QPSK RB Size=25, RB Offset=0 21.24 21.43 21.39

RB Size=25, RB Offset=12 21.79 2175 2111

RB Size=25, RB Offset=24 21.47 21.26 21.09

RB Size=50, RB Offset=0 2153 2155 20.90

10 RB Size=1, RB Offset=0 21.47 21.24 20.98

RB Size=1, RB Offset=24 21.20 20.95 21.60

RB Size=1, RB Offset=49 21.48 20.84 21.34

16QAM RB Size=25, RB Offset=0 21.15 21.37 2136

RB Size=25, RB Offset=12 2113 20.83 21.67

RB Size=25, RB Offset=24 2137 20.96 2154

RB Size=50, RB Offset=0 21.24 20.98 2147
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.47 21.11 21.80

RB Size=1, RB Offset=37 21.36 20.88 21.74

RB Size=1, RB Offset=74 21.44 21.39 21.45

QPSK RB Size=36, RB Offset=0 21.69 21.12 21.75

RB Size=36, RB Offset=18 21.26 21.62 21.31

RB Size=36, RB Offset=37 21.25 21.24 21.51

RB Size=75, RB Offset=0 21.08 21.47 21.04

o RB Size=1, RB Offset=0 20.94 21.81 21.59

RB Size=1, RB Offset=37 21.13 21.13 21.08

RB Size=1, RB Offset=74 21.28 21.14 20.96

16QAM RB Size=36, RB Offset=0 21.28 21.77 21.04

RB Size=36, RB Offset=18 20.96 21.66 21.72

RB Size=36, RB Offset=37 21.52 21.15 21.24

RB Size=75, RB Offset=0 21.21 21.34 21.19

RB Size=1, RB Offset=0 20.92 20.92 21.52

RB Size=1, RB Offset=49 21.05 21.57 21.39

RB Size=1, RB Offset=99 21.43 21.44 21.29

QPSK RB Size=50, RB Offset=0 21.32 21.74 21.31

RB Size=50, RB Offset=24 21.03 21.55 21.05

RB Size=50, RB Offset=49 21.04 21.28 20.87

RB Size=100, RB Offset=0 21.14 20.95 20.94

20 RB Size=1, RB Offset=0 21.48 21.30 21.32

RB Size=1, RB Offset=49 21.31 21.76 21.56

RB Size=1, RB Offset=99 21.79 21.09 21.11

16QAM RB Size=50, RB Offset=0 21.19 21.63 21.00

RB Size=50, RB Offset=24 20.85 20.87 21.20

RB Size=50, RB Offset=49 21.05 21.59 20.94

RB Size=100, RB Offset=0 21.70 21.58 21.48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 5.54 13 Pass
QPSK (100RB
Size) 5.26 13 Pass
16QAM (1RB
Size) 6.46 13 Pass
16QA2’.' (100RB 5.75 13 Pass
ize)
EIRP:
QPSK:
Rx Ant titut
Frequency Receiver 2&2 T S“Cbs ll“ edA Absolute Limit
MH Reading Ansl Height | Polar | Level able ntepna Level dB
( Z) (dBuV) ngle H dB Loss Gain (dBm) ( m)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 84.73 329 1.7 H 15.2 2.60 10.20 22.80 33
2535.00 82.55 151 25 \Y 13.7 2.60 10.20 21.30 33
10 MHz Bandwidth
2535.00 84.28 116 2.3 H 14.8 2.60 10.20 22.40 33
2535.00 82.67 106 1.7 \/ 13.8 2.60 10.20 21.40 33
15 MHz Bandwidth
2535.00 84.10 174 2.4 H 14.6 2.60 10.20 22.20 33
2535.00 82.63 74 15 \Y 13.8 2.60 10.20 21.40 33
20 MHz Bandwidth
2535.00 83.39 208 1.3 H 13.9 2.60 10.20 21.50 33
2535.00 82.96 230 1.9 \Y 14.1 2.60 10.20 21.70 33

FCC Part 27, FCC Part 22H/24E Page 32 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16QAM:
Frequency l;z:::lii\:r ;l;ul;)li::l Rx — Sucb:t;::tedAntenna A})Jse(:};te Limit
(MHz) | cipvy | Angle H;f)ht 3‘1’/‘3) (flg;') Loss | Gain | (agm) | (4Bm)
Degree (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 84.63 202 1.5 H 15.1 2.60 10.20 22.70 33
2535.00 82.67 321 2.5 \J 13.8 2.60 10.20 21.40 33
10 MHz Bandwidth
2535.00 84.63 355 2.3 H 15.1 2.60 10.20 22.70 33
2535.00 82.94 174 1.8 \J 14.1 2.60 10.20 21.70 33
15 MHz Bandwidth
2535.00 84.77 229 1.8 H 15.3 2.60 10.20 22.90 33
2535.00 82.51 41 1.2 \Y 13.6 2.60 10.20 21.20 33
20 MHz Bandwidth
2535.00 84.56 190 1.7 H 15.1 2.60 10.20 22.70 33
2535.00 82.61 51 2.3 \Y 13.7 2.60 10.20 21.30 33
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Report No.: RSZ180528003-00D

LTE Band 12:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.78 23.27 22.96

RB Size=1, RB Offset=2 22.66 23.10 2273

RB Size=1, RB Offset=5 2278 23.22 22.98

QPSK RB Size=3, RB Offset=0 22.79 23.13 22.86

RB Size=3, RB Offset=1 22.86 23.33 23.00

RB Size=3, RB Offset=2 2278 23.19 22.84

RB Size=6, RB Offset=0 22.84 23.27 23.08

L RB Size=1, RB Offset=0 22.78 23.25 22.89

RB Size=1, RB Offset=2 22.69 23.04 22.81

RB Size=1, RB Offset=5 22.81 23.26 22.96

16QAM RB Size=3, RB Offset=0 22.83 23.12 22.88

RB Size=3, RB Offset=1 22.86 23.37 2297

RB Size=3, RB Offset=2 22.75 23.14 22.90

RB Size=6, RB Offset=0 22.90 23.34 23.02

RB Size=1, RB Offset=0 22.80 23.27 22.90

RB Size=1, RB Offset=7 22.70 23.08 2273

RB Size=1, RB Offset=14 22.83 23.26 22.88

QPSK RB Size=8, RB Offset=0 22.74 23.19 22.81

RB Size=8, RB Offset=4 22.93 23.36 22.95

RB Size=8, RB Offset=7 22.83 23.18 2277

RB Size=15, RB Offset=0 22.90 23.30 22.99

3 RB Size=1, RB Offset=0 22.80 23.19 22.89

RB Size=1, RB Offset=7 22,68 23.05 2274

RB Size=1, RB Offset=14 22.79 23.25 2291

16QAM RB Size=8, RB Offset=0 2271 23.11 22.83

RB Size=8, RB Offset=4 2291 23.32 22.94

RB Size=8, RB Offset=7 22.76 23.16 22.86

RB Size=15, RB Offset=0 22.82 23.32 23.01
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.03 2341 23.02

RB Size=1, RB Offset=12 22.88 23.19 22.87

RB Size=1, RB Offset=24 23.00 23.41 23.04

QPSK RB Size=12, RB Offset=0 22.90 23.24 22.86

RB Size=12, RB Offset=6 23.15 23.51 23.11

RB Size=12, RB Offset=11 22.94 23.28 22.95

RB Size=25, RB Offset=0 23.07 23.48 23.15

° RB Size=1, RB Offset=0 23.07 23.39 23.03

RB Size=1, RB Offset=12 22.88 23.19 22.82

RB Size=1, RB Offset=24 23.06 23.44 23.02

16QAM RB Size=12, RB Offset=0 22.97 23.36 22.91

RB Size=12, RB Offset=6 23.15 23.44 23.10

RB Size=12, RB Offset=11 22.96 23.30 22.93

RB Size=25, RB Offset=0 23.10 23.52 23.15

RB Size=1, RB Offset=0 23.03 23.40 23.01

RB Size=1, RB Offset=24 22.90 23.22 22.83

RB Size=1, RB Offset=49 22.99 23.43 23.03

QPSK RB Size=25, RB Offset=0 22.99 23.33 22.90

RB Size=25, RB Offset=12 23.09 23.51 23.10

RB Size=25, RB Offset=24 22.96 23.25 22.92

RB Size=50, RB Offset=0 23.05 23.49 23.09

10 RB Size=1, RB Offset=0 23.00 23.45 23.04

RB Size=1, RB Offset=24 22.88 23.20 22.86

RB Size=1, RB Offset=49 23.05 23.36 22.95

16QAM RB Size=25, RB Offset=0 22.94 23.29 22.84

RB Size=25, RB Offset=12 23.04 23.52 23.16

RB Size=25, RB Offset=24 22.99 23.26 22.98

RB Size=50, RB Offset=0 23.11 23.49 23.07
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Peak-to-average ratio (PAR)

Modulation Middl(e dg;mnnel Lirrl:{?l(tlB) Result
QPSK (1RB Size) 4.30 13 Pass
QPSK (50RB Size) 6.55 13 Pass
16QAM (1RB Size) 4.45 13 Pass
16QAM (50RB Size) 6.77 13 Pass
EIRP:
QPSK:
Frequency lf{zzziivner ;l;il;)li: R'X A S“Cb:tll)i:tedAntenna Agi(g;te Limit
(MHz) | gy | Angle H(ellf)ht (P}‘I’}Q,f) ('(;;;‘:; Loss | Gain | (qgm) | (@BM
Degree (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
707.50 82.57 252 1.3 H 19.6 0.62 0.0 18.98 34.77
707.50 78.62 17 2.5 \ 17.6 0.62 0.0 16.98 34.77
3 MHz Bandwidth
707.50 82.42 239 11 H 19.4 0.62 0.0 18.78 34.77
707.50 78.19 326 2.1 \ 17.2 0.62 0.0 16.58 34.77
5 MHz Bandwidth
707.50 81.94 29 2.3 H 18.9 0.62 0.0 18.28 34.77
707.50 78.51 283 15 \% 175 0.62 0.0 16.88 34.77
10 MHz Bandwidth
707.5 81.82 102 1.7 H 18.8 0.62 0.0 18.18 34.77
707.5 78.91 330 1.1 \ 17.9 0.62 0.0 17.28 34.77
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16QAM:
. Turn Rx Antenna Substituted
Frequency lll{eczl.ver table . Cable | Antenna A})Jsolulte Limit
(MHz) ((;’lz;"l\n,)g Angle Height | Polar | Level Loss Gain (d%v:l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel

1.4 MHz Bandwidth
707.50 82.84 65 1.8 H 19.8 0.62 0.0 19.18 34.77
707.50 78.16 103 2.1 V 17.2 0.62 0.0 16.58 34.77

3 MHz Bandwidth
707.50 82.72 35 2.3 H 19.7 0.62 0.0 19.08 34.77
707.50 79.52 237 1.8 V 18.5 0.62 0.0 17.88 34.77

5 MHz Bandwidth
707.50 81.92 179 2.2 H 18.9 0.62 0.0 18.28 34.77
707.50 79.36 154 1.7 V 18.4 0.62 0.0 17.78 34.77

10 MHz Bandwidth
707.50 81.79 300 16 H 18.8 0.62 0.0 18.18 34.77
707.50 79.56 108 1.7 V 18.6 0.62 0.0 17.98 34.77
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LTE Band 17:

Ba(lllv([lgi;)lth Modulation RB size/RB Offset Cll;aol::lel (lj\;lllﬁljndrizl CE;?]]I:el

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.26 22.89 22.34

RB Size=1, RB Offset=12 22.06 22.75 22.17

RB Size=1, RB Offset=24 22.20 2291 2231

QPSK RB Size=12, RB Offset=0 22.06 22.80 22.31

RB Size=12, RB Offset=6 22.33 23.01 22.45

RB Size=12, RB Offset=11 22.10 22.79 22.25

RB Size=25, RB Offset=0 22.30 22.95 22.37

>0 RB Size=1, RB Offset=0 22.24 22.94 22.36

RB Size=1, RB Offset=12 22.08 22.80 22.21

RB Size=1, RB Offset=24 22.19 22.89 22.38

16QAM RB Size=12, RB Offset=0 22.16 22.82 22.28

RB Size=12, RB Offset=6 22.32 23.01 22.44

RB Size=12, RB Offset=11 2212 22.88 22.33

RB Size=25, RB Offset=0 22.30 23.00 22.44

RB Size=1, RB Offset=0 22.06 22.71 22.18

RB Size=1, RB Offset=24 22.24 22.96 22.35

RB Size=1, RB Offset=49 22.02 22.73 2221

QPSK RB Size=25, RB Offset=0 22.26 22.92 22.33

RB Size=25, RB Offset=12 22.10 22.79 22.31

RB Size=25, RB Offset=24 22.33 23.03 22.47

RB Size=50, RB Offset=0 22.13 22.81 22.34

100 RB Size=1, RB Offset=0 22.24 22.87 22.32

RB Size=1, RB Offset=24 22.08 22.73 22.23

RB Size=1, RB Offset=49 22.21 22.91 22.40

16QAM RB Size=25, RB Offset=0 22.17 22.89 22.26

RB Size=25, RB Offset=12 22.33 22.96 2242

RB Size=25, RB Offset=24 2212 22.86 22.35

RB Size=50, RB Offset=0 22.28 22.97 22.45
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 4.84 13 Pass
stg. (50RB 6.38 13 Pass
ize)
16QAM (1RB
Size) 4.67 13 Pass
16QAM (50RB
Size) 6.51 13 Pass
ERP:
QPSK:
Frequency Receiver ”t[al;:i[e] Rx Antenna Substituted Absolute _—
MH Reading Ansl Height | Polar | Level SAVE Anteyna Level dB
( Z) (dBHV) ngle H dB Loss Gain (dBm) ( l’l’l)
Degree (m) | (V) | (dBm) (dB) (dB)
Middle Channel
5 MHz Bandwidth
710.00 83.52 68 1.3 H 205 0.62 0.0 19.88 34.77
710.00 79.26 346 1.9 \Y 18.3 0.62 0.0 17.68 34.77
10 MHz Bandwidth
710.00 83.16 286 1.4 H 20.2 0.62 0.0 19.58 34.77
710.00 79.42 349 1.7 \Y 18.4 0.62 0.0 17.78 34.77
16QAM:
Frequency Receiyer ’tl;lli)liz K Anten Sucb::::tedAntenna SlbpmE Limit
MH Reading Angl Height | Polar | Level . Level dB
(MHz) (dBpv) ngle m) | (H/V) | (dBm) Loss Gain (dBm) (dBm)
Degree (dB) (dB)
Middle Channel
5 MHz Bandwidth
710.00 83.72 30 2.3 H 20.7 0.62 0.0 20.08 34.77
710.00 79.59 219 1.7 \Y 18.6 0.62 0.0 17.98 34.77
10 MHz Bandwidth
710.00 83.06 91 1.0 H 20.1 0.62 0.0 19.48 34.77
710.00 79.13 300 15 \Y 18.1 0.62 0.0 17.48 34.77
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 23~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Haiguo Li from 2018-06-03 from to 2018-06-30.

EUT operation mode: Transmitting
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Report No.: RSZ180528003-00D

Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 243.13 324.20
EGPRS(8PSK) 836.6 248.91 324.20
Frequenc 99% Occupied 26 dB Emission
Mode (I\‘}H ) Y Bandwidth Bandwidth
: (MHz) (MHz)
RMC (BPSK) 836.6 4.168 4.718
HSUPA (BPSK) 836.6 4.197 4.920
HSDPA (16QAM) 836.6 4.197 4.834
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 243.13 318.40
EGPRS(8PSK) 1880.0 254.70 327.10
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.200 4.752
HSUPA (BPSK) 1880.0 4.182 4761
HSDPA (16QAM) 1880.0 4.211 4.993
AWS Band (Part27)
Fr n 99% Occupied 26 dB Emission
Mode (T\‘}‘;fz)cy Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1732.6 4.168 4732
HSUPA (BPSK) 1732.6 4.182 4.718
HSDPA (16QAM) 1732.6 4.197 4.790
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Cellular Band (Part 22H)

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

Spectrum | |n$|
Ref Level 37.50 dBrm  Offset 7.50 dB @ RBW G kHz
Att 45 B SWT  379.2 ps @ VBW 10 kHz  Mode auto FFT  Input 1 AC
O 1Pk Max
| D1[1] -1.24 dB
=5 dEm——D1 31.600 dam 324.20 kHz
! Oce Bw 243.125904486 kHz
M1[1] 6.28 dBm
50 dBm T4 T2 836.43790 MHz
10 dBri LELF
D2 5.600 dBm Y D‘l
0 dBrm
-10 dBrm
201 dRrm
-30 dem
=40 48
-50 dem
-60 dBm
CF 836.6 MHz 691 pts Span 2.0 MHz

Date: 11.JUN.2018 13:24:34

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

Spectrum | |n€|
Ref Level 37 50 dBm Offset 7.50dB @ RBW 5 kHz
Att 45 dB SWT 379.2 ps @ VBW 10 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
D1[1] -2.67 dB
20 dB 324.20 kHz
m Occ Bw 248.914616498 kHz
D1 25.700 dBm M1[1] 0.66 dBm
50 dBm 836.44080 MHz
TY T2
7 v
10 dBem
M1
0-de ¥
B D2 -0.300 dBrm ot
A
-10 dBm
-20 dBm
-30 dBm
-40 dBm-—
-50 dBm
-60 dBm
CF 836.6 MHz 691 pts Span 2.0 MHz

Date: 11.JUN.2018 13:53:11
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

Spectrum ||:%:[|
Ref Level 37.50 dBm Offset 7.50 dB & RBW 100 kHz
| Att 40 dB SWT 19 ps @ VBW 300 kHz Mode Auto FFT  Input 1 AC
O 1Pk Maw
D1[1] -1.58 dB
2048 4.7180 MHz
m Occ Bw 4.167872648 MHz
M1[1] -3.17 dBm
=0 dem D1 21,830 dBm — 834.2560 MHz
T3 re
v v
10 dem
0dém '“'"
D2 4,170 dBm ol
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 836.6 MHz 691 pts Span 10.0 MHz

Date: 11.JUN.2018 14:59:54

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

Spectrum | |n$|
Ref Level 37.50 dém  Offset 7.50 dB & RBW 100 kHz
& Att 40 dB SWT 19 ps & VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
D1[1] -1.40 dB
— 4.9200 MHz
m Occ Bw 4.196816208 MHz
M1[1] -4.63 dBm
ST D1 20,510 dBmy 834.2560 MHz
T e
10 dBm kd ¥
0 dBm L
D2 -5.400 dBrﬂ' D‘l
-10 dBrmn
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 836.6 MHz 691 pts Span 10.0 MHz

Date: 11.JUN.2018 15:22:54
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

Spectrum ||:%:[|
Ref Level 37.50 dBm Offset 7.50 dB & RBW 100 kHz
[& Att 40 dB SWT 19 ps & YBW 300 kHz Mode Auto FFT  Input 1 AC
O 1Pk Maw
D1[1] -1.01dB
a0 de 4.8340 MHz
m Occ Bw 4.196816208 MHz
M1[1] -4.88 dBm
gdemm——D1 20.590 dBm ; 834.2410 MHz
Ty e
10 dem ki ik
0dém i
D2 -5.410 dBn- Ll
-10 dBm
-20 dBm
-30 dBm
-40 dBrmn
-50 dBrmn
-60 dBrm
CF 836.6 MHz 691 pts Span 10.0 MHz

Date: 11.JUN.2018 15:39:27

PCS Band (Part 24E)

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

Spectrum |

(=)

Ref Level 37,50 dBm
Att 45 dB

Offset 7.50 dB @ RBW
SWT

S kHz

379.2 ps @ ¥YBW 10 kHz  Mode Auto FFT

Input 1 AC

O 1Pk Max

D1[1]
30 dBm

Occ Bw

D1 27.310 dBrmv

-2.56 dB
318.40 kHz
243.125904486 kHz

M1[1]
20 dBm

10 dem

2.64 dBm
1.87984370 GHz

Tdem D2 1310 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.B8 GHz

691 pts

Span 2.0 MHz

Date: 11.JUN.2018 14:10:06
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

Spectrum | ||:%:[|
Ref Level 37.50 dBm Offset 7.50de @ RBW 5 kHz
[& Att 40 dB  SWT 379.2 ps @ ¥YBW 10 kHz Mode Auto FFT  Input 1 AC
O 1Pk Maw
M1[1] -1.13 dBm
a0 de 1.87983790 GHz
m Occ Bw 254,703328509 kHz
D1 24.380 dBrr D1[1] -1.53 dB.
20 dBm 327.10 kHz
T1 12
10 dBm e
0de M
u D2 -1.620 dBm = o
A
-10 dBm
-20 dBm
-30 dBm
-40 dBrmn
-50 dBrmn
-60 dBrm
CF 1.88 GHz 691 pts Span 2.0 MHz

Date: 11.JUN.2018 14:27:53

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

Spectrum | |n$|
Ref Level 27.50 dBm  Offset 7.50 dB & RBW 100 kHz
& Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
| M1[1] -4.99 dBm
) 1.877623500 GHz
frem——D1 20,350 d3m O Bw 4.200000000 MHz
T1 D1[1] T2 -1.76 dB
10 dBm b v 4.752000 MHz
0 dem
m M1
D2 -5.610 dBr- ot
-10 dBm
20 dBm
-30 dBm
40 dBm
50 dBm
60 dBm
70 dBm
CF 1.88 GHz 10000 pts Span 10.0 MHz

Date: 30.JUN.2018 14:37:45
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

Spectrum | ||:%:[|
Ref Level 37.50 dBm Offset 7.50 dB & RBW 100 kHz
o att 40 dB  SWT 19 us ® VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Maw
D1[1] -0.64 dB
20 d 4.7610 MHz
m occ Bw 4.192344428 MHz
Mi[1] -5.48 dBm
dBm——D1 20,120 dem 1.8776270 GHz
T1] rz
10 dBm ¥ ¥
0dém
i N
D2 -5.380 dBr- —
-10 dam
20 dam =
-30 dem
-40 dBm
-50 dBm
-60 dBm
GF 1.88 GHz 691 pts Span 10.0 MHz

Date: 11.JUN.2018 14:41:25

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

Spectrum | |n%[ I

Ref Level 37.50 dém  Offset 7.50 dB & RBW 100 kHz

& Att 40 dB SWT 19 ps & VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

Di[1] -1.46 dB

4.9930 MHz
20 dem Oce Bw 4.211287988 MHz
M1[1] -6.89 dBm

1.8774100 GHz
20dBM——) 15 050 dem

T irz
10 dBm -

0 dBm

r1

D2 -7.060 dem -
-10 dBm L

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
CF 1.88 GHz 691 pts Span 10.0 MHz

Date: 11.JUN.2018 15:29:15
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AWS Band (Part 27)

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

Spectrum |

(=)

|& Att 40 dB. & SWT

Ref Level 37.50 dBm Offset 7.50 dB @ RBW 100 kHz

3 ms @ YBW 300 kHz

Mode Auto FFT

Input 1 AC

O 1Pk Max

30 dBm

D1[1]

0 dBm—o

D1 19.480 dBr

Occ Bw
M1[1]

-1.13 dB

4.7320 MHz
4.167872648 MHz
-6.21 dBm
1.7302410 GHz

10 dBm L

rz

0dBm

ML
D2 -6.520 dBr-

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.7326 GHz

691 pts

Span 10.0 MHz

Date: 11.JUN.2018 14:53:04

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

Spectrum |

(=)

& Att 40 dB SWT

Ref Level 37.50 dBm Offset 7.50 dB @ RBW 100 kHz

19 ps & YBW 300 kHz

Mode Auto FFT

Input 1 AC

O 1Pk Max

30 dBm

D1[1]

20 dBm

Occ Bw
M1[1]

D1 18.220 dBrm

-0.67 dB

4.7180 MHz
4.182344428 MHz
-7.27 dBm
1.7302410 GHz

10 dem 3

2

0 dem

[SH
D2 -7.780 dBr-

-10 dBm

=20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.7326 GHz

691 pts

Span 10.0 MHz

Date: 11.JUN.2018 15:13:11
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

Spectrum | ||:%:[ I

Ref Level 37.50 dBm Offset 7.50 dB @ RBW 100 kHz

[& Att 40 dB SWT 19 ps & YBW 300 kHz  Mode Auto FFT  Input 1 &C
O 1Pk Max

D1[1] -0.79 dB

4.,7900 MHz
30 dBm Occ Bw 4.196816208 MHz
Mi[1] -7.40 dBm

1.7301830 GHz
20 e e e

10 dBm - 2

0 dem

M1

D2 -7.600 ok —
-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
GCF 1.7326 GHz 691 pts Span 10.0 MHz

Date: 11.JUN.2018 15:37:46
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MH2z) (MHz)
QPSK 1.102 1.305
14
16QAM 1.102 1.309
QPSK 2.674 2.874
3.0
16QAM 2.674 2.874
QPSK 4,530 5.166
5.0
16QAM 4.530 5.166
QPSK 8.973 9.725
10.0
16QAM 8.973 9.725
QPSK 13.546 15.152
15.0
16QAM 13.589 15.152
QPSK 18.061 19.797
20.0
16QAM 18.003 19.508
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | |:%: |

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

& Att 30 dB SWT 63.1 ps & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 13.94 dBm
1.87979740 GHz
20 dem Occ Bw 1.102170767 MHz

10 dem

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 2.8 MHz

Date: 3.JUN.2018 08:27:46

16-QAM (1.4 MH2z) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

[& Att 30 dB SWT 63.1 s & VBW 100 kHz  Mode &uto FFT  Input 1 AC
O 1Pk Max

M1[1] 12.64 dBm
1.87959070 GHz
20 dBm Occ Bw 1.102170767 MHz

10 dBm

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 2.8 MHz

Date: 3.JUN.2018 08:31:45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (3.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

[& Att 30 dB SWT 63.2 45 @ VBW 100 kHz Mode &uto FFT  Input 1 AC
O 1Pk Max

M1[1] 9.12 dBm
1.87967870 GHz
20 dBm occ Bw 2.674384949 MHz

M1
10 dBm

0dBm

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 6.0 MHz

Date: 3.JUN.2018 08:29:04

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

|& ALt 30dB SWT 563.2 g5 & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 9.10 dBm
1.87967870 GHz
20 dem Occ Bw 2.674384949 MHz

M1
10 dBm

0dBm

-10 dBm

-20 dBm

=30 dBrm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 08:29:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (5.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 &AC
O 1Pk Max

M1[1] 13.18 dBm
1.8796240 GHz
20 dBm occ Bw 4.529667149 MHz

10 dBm

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 08:35:21

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

|& ALt 30dB SWT 19 ps @ YBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max

M1[1] 13.15 dBm
1.8796240 GHz
20 dBm Occ Bw 4.520667149 MHz

10 dBm

0dBm

-10 dBm

-20 dBm—t~

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 08:33:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (10.0 MHZz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 3B ps @ VBW 300 kHz  Mode Auto FFT  Input 1 &4C
O 1Pk Max

M1[1] 10.85 dBm
1.8837630 GHz
20 dBm Occ Bw 8.972503618 MHz

10 dBm +

He

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 08:34:50

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

|& ALt 30dB SWT 3B ps @ VBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max

mM1[1] 10.05 dBm
1.8837630 GHz
20 dEm Occ Bw 8.072503618 MHz

10 dem —- T

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 08:34:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz

[& Att 30 dB SWT 12,6 ps @ ¥YBW 1 MHz Mode Auto FFT  Input 1 &4C
O 1Pk Max

M1[1] 13.48 dBm
1.8780030 GHz
20 dBm Occ Bw 13.545586107 MHz

10 dem T

44

0dBm

-10 dBm

=20-dRrm—

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 30.0 MHz

Date: 3.JUN.2018 08:36:08

16-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm  Offset 14.00 dB @ RBW 300 kHz

|& ALt 30dB SWT 12,6 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max

M1[1] 12.95 dBm
1.8768310 GHz
20 dem Occ Bw 13.589001447 MHz

e

T1
10 dBm 4=

0dBm

-10 dBm

-2 B

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts

Span 30.0 MHz

Date: 3.JUN.2018 08:37:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (20.0 MHZz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz

[& Att 30 dB SWT 15.9pus @ YBW 1L MHz Mode Auto FFT  Input 1 &AC
O 1Pk Max

M1[1] 10.50 dBm
1.8751370 GHz
20 dBm Occ Bw 18.060781476 MHz

10 dBm X T2

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts Span 40.0 MHz

Date: 3.JUN.2018 08:36:42

16-QAM (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm  Offset 14.00 dB @ RBW 300 kHz

|& ALt 30dB SWT 15,9 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max

M1[1] 10.54 dBm
1.8742690 GHz
20 dem Occ Bw 18.002894356 MHz

10 dBm X T2

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz 691 pts

Span 40.0 MHz

Date: 3.JUN.2018 08:37:22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:35:41

Spectrum |:%:|
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 63.1 ps & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 12.75 dBm
1.87959480 GHz
20 dem o nds 26.00 dB
b i Bw 1.304800000 MHz
10 dBm Qfactor 1440.6
0 dem
_ T i
10 dBm = =
-20 dBm—r
-30 dBmn
-40 dBm
-50 dBm
-60 dBm
CF 1.88 GHz 691 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 1.8705948 GHz 12.75 dBm ndB down 1.3048 MHz
T1 1 1.8793436 GHz -13.27 dBm ndB 26.00 dB
T2 1 1.8806483 GHz -13.01 dBn Q) factor 1440.6

16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:37:23

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 63.1 us @ ¥BW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 12.76 dBm
1.87959480 GHz
20 dBm o nde 26.00 dB
v Bw 1.308800000 MHz
10 dBm Q'factor 1436.1
0dBm
- T1 T
10 dBm v V
-20 dBm——-
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.B8 GHz 691 pts Span 2.8 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.8795948 GHz 12,75 dBm ndB dawn 1.2088 MHz
TL 1 1.8793436 GHz -13.03 dBm nde 26.00 dB
T2 1 1.8806524 GHz -13.43 dBm Q factor 1436.1

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (3.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:36:15

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 63.2 us @ ¥BW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 10.07 dBm
1.87967870 GHz
20 dBm nde 26.00 dB
M1 Bw 2.874100000 MHz
10 dBm ¥ Q factor, 654.0
0dBm
-10 dBm Ti T2
v 7
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.B8 GHz 691 pts Span 6.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.8796787 GHz 10.07 dBm ndB dawn 2.8741 MHz
TL 1 1.8785673 GHz -16.24 dBm nde 26.00 dB
T2 1 1.8814414 GHz -15.86 dBm Q factor 654.0

16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:36:49

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 30 kHz
|& ALt 30dB SWT 563.2 g5 & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 10.10 dBm
1.87967870 GHz
20 dem nds 26.00 dB
M1 Bw 2.874100000 MHz
10 dBm ¥ Q factor, 654.0
0 dBm
-10 dBm T Tz
v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 1.88 GHz 691 pts Span 6.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.8796787 GHz 10,10 dBm ndB down 2.8741 MHz
Tl 1 1.8785673 GHz -16.04 dBm gl=l:] 26.00 dB
T2 1 1.8814414 GHz -15.76 dBm Q factor G54.0

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:40:01

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz
& Att 30 dB SWT 19 ps & VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 13.24 dBm
1.8796240 GHz
20 dBm i nde 26.00 dB
¥ Bw 5.166000000 MHz
10 dBm Q-faetor 363.8
0dBm
Tl T2
-10 dBm - 3
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.B8 GHz 691 pts Span 10.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value Function \ Function Result \
M1 1 1.879624 GHz 13.24 dBm ndB dawn 5.166 MHz
TL 1 1.877395 GHz -12.82 dBm nde 26.00 dB
T2 1 1.882562 GHz -12.42 dBm Q factor 363.8

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:38:11

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz
|& ALt 30dB SWT 19 ps @ YBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 13.08 dBm
1.8796240 GHz
20 dem ) nds 26.00 dB
v Bw 5.166000000 MHz
10 dBm Q- factor 363.8
0 dBm
~ T1 1=
10 dBm = =
-20 dim
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 1.88 GHz 691 pts Span 10.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.879624 GHz 13.08 dBm ndB down 5.166 MHz
Tl 1 1.877395 GHz -13.17 dBm gl=l:] 26.00 dB
T2 1 1.882562 GHz -13.02 dBm Q factor 363.8

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:39:26

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz
& Att 30 dB SWT 38 us @ VYBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 10.65 dBm
1.8837630 GHz
20 dBm nde 26.00 dB
Bw 11 9.725000000 MHz
10 dBm Qfactor , 193.7
0dBm
-10 dBm T T
v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.B8 GHz 691 pts Span 20.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.883763 GHz 10.65 dBm ndB dawn 9.725 MHz
TL 1 1.875109 GHz -15.06 dBm nde 26.00 dB
T2 1 1.884834 GHz -14.84 dBm Q factor 193.7

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:38:45

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz
|& ALt 30dB SWT 3B ps @ VBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 10.21 dBm
1.8837630 GHz
20 dem nds 26.00 dB
Bw M1 9.725000000 MHz
10 dBm Qfactor Y 193.7
0 dBm
-10 dBm 1 Tz
v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 1.88 GHz 691 pts Span 20.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.883763 GHz 10,21 dBm ndB down 9.725 MHz
Tl 1 1.875109 GHz -15.90 dBm gl=l:] 26.00 dB
T2 1 1.884834 GHz -16.12 dBm Q factor 193.7

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (15.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:41:11

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz
& Att 30 dB SWT 12,6 ys & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 13.24 dBm
1.8750510 GHz
20 dBm e nde 26.00 dB
¥ Bw 15.152000000 MHz
10 dBm Q factor 123.7
0dBm
_ T1 T2
10 dBm - v
20 dBm=
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.B8 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.875051 GHz 13.24 dBm ndB dawn 15,152 MHz
TL 1 1.872402 GHz -12.91 dBm nde 26.00 dB
T2 1 1.887554 GHz -12.92 dBm Q factor 123.7

16-QAM (15.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:43:05

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 300 kHz
|& ALt 30dB SWT 12,6 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 13.93 dBm
1.8858180 GHz
20 dBm ndB M1 26.00 dB
Bw A 15.152000000 MHz
10 dBm Q factor 124.5
0 dBm
T2
-10 dBm L] -
“20dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 1.88 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref \ Trc| X-value ¥-value | Function \ Function Result \
M1 1 1.885818 GHz 13.93 dBm ndB down 15,152 MHz
Tl 1 1.872359 GHz -12.15 dBm gl=l:] 26.00 dB
T2 1 1.887511 GHz -11.90 dBm Q factor 124.5

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (20.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:41:41

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz
& Att 30 dB SWT 15.9 s & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 10.87 dBm
1.8834150 GHz
20 dBm nde 26.00 dB
;=] 19.797000000 MHz
10 dBm B factor 95.1
0dBm
-10 dBm T o
v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.B8 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1.883415 GHz 10,87 dBm ndB dawn 19,797 MHz
TL 1 1.870101 GHz -15.03 dBm nde 26.00 dB
T2 1 1.889899 GHz -14.95 dBm Q factor 95.1

16-QAM (20.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:42:11

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 300 kHz
|& ALt 30dB SWT 15,9 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 10.06 dBm
1.8797110 GHz
20 dem nds 26.00 dB
M1 Bw 19.508000000 MHz
10 dBm X Q factor. 96.4
0 dBm
-10 dBm 71 aE
v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 1.88 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.879711 GHz 10,06 dBm ndB down 19,508 MHz
Tl 1 1.870217 GHz -16.11 dBn gl=l:] 26.00 dB
T2 1 1.889725 GHz -15.86 dBm Q factor 96.4

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.102 1.313

14
16QAM 1.094 1.313
QPSK 2.674 2.874

3.0
16QAM 2.674 2.874
QPSK 4515 5.137

5.0
16QAM 4,530 5.137
QPSK 8.944 9.638

10.0
16QAM 8.944 9.899
QPSK 13.546 15.022

15.0
16QAM 13.546 14.891
QPSK 17.945 19.392

20.0
16QAM 17.945 19.508
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | |:%: |

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

& Att 30 dB SWT 63.1 ps & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 12.79 dBm
1.73209880 GHz
20 dem Occ Bw 1.102170767 MHz

10 dem

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.7325 GHz 691 pts Span 2.8 MHz

Date: 3.JUN.2018 08:52:56

16-QAM (1.4 MH2z) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

[& Att 30 dB SWT 63.1 s & VBW 100 kHz  Mode &uto FFT  Input 1 AC
O 1Pk Max

M1[1] 12.43 dBm
1.73209070 GHz
20 dBm occ Bw 1.094066570 MHz

10 dBm

e
<

0dBm

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts Span 2.8 MHz

Date: 3.JUN.2018 08:50:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (3.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

[& Att 30 dB SWT 63.2 45 @ VBW 100 kHz Mode &uto FFT  Input 1 AC
O 1Pk Max

M1[1] 10.08 dBm
1.73217870 GHz
20 dBm occ Bw 2.674384949 MHz

10 dBm s

0dBm

-10 dBm

-20 dBm

-30 48m—

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts Span 6.0 MHz

Date: 3.JUN.2018 08:52:19

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz

|& ALt 30dB SWT 563.2 g5 & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 10.05 dBm
1.73217870 GHz
20 dBm Occ Bw 2.674384949 MHz

10 dBm X

0dBm

-10 dBm

-20 dBm

-30 4B

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 08:51:48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (5.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 &AC
O 1Pk Max

M1[1] 12.88 dBm
1.7321090 GHz
20 dBm occ Bw 4.515195369 MHz

10 dBm +3
v

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 08:59:52

16-QAM (5.0 MHz) -99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

|& ALt 30dB SWT 19 ps @ YBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max

M1[1] 13.11 dBm
1.7321240 GHz
20 dBm Occ Bw 4.520667149 MHz

10 dBm

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 09:02:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (10.0 MHZz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 3B ps @ VBW 300 kHz  Mode Auto FFT  Input 1 &4C
O 1Pk Max

M1[1] 9.93 dBm
1.7362630 GHz
20 dBm occ Bw 8.943560058 MHz

10 dBm

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 09:00:33

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz

|& ALt 30dB SWT 3B ps @ VBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max

M1[1] 10.85 dBm
1.7362630 GHz
20 dBm Occ Bw 8.943560058 MHz

10 dBm T

0dBm

-10 dBm

-20 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 09:01:20
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (15.0 MH2z) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz

[& Att 30 dB SWT 12,6 ps @ ¥YBW 1 MHz Mode Auto FFT  Input 1 &4C
O 1Pk Max

M1[1] 12.76 dBm
1.7306330 GHz
20 dBm Occ Bw 13.545586107 MHz

10 dem 11 1=

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts Span 30.0 MHz

Date: 3.JUN.2018 09:04:52

16-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm  Offset 14.00 dB @ RBW 300 kHz

|& ALt 30dB SWT 12,6 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max

M1[1] 12.63 dBm
1.7293310 GHz
20 dem Occ Bw 13.545586107 MHz

FE

10 dBm Lk 2

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts

Span 30.0 MHz

Date: 3.JUN.2018 09:03:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (20.0 MHZz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz

[& Att 30 dB SWT 15.9pus @ YBW 1L MHz Mode Auto FFT  Input 1 &AC
O 1Pk Max

M1[1] 10.26 dBm
1.7368420 GHz
20 dBm Occ Bw 17.945007236 MHz

1

10 dem ¥ L2

He

0dBm

-10 dBm

-20 dBm

-20 dBm

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts Span 40.0 MHz

Date: 3.JUN.2018 09:04:18

16-QAM (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:| I

Ref Level 30.00 dBm  Offset 14.00 dB @ RBW 300 kHz

|& ALt 30dB SWT 15,9 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max

M1[1] 11.66 dBm
1.7249170 GHz
20 dem Occ Bw 17.945007236 MHz

10 dem —

0dBm

-10 dBm

-20 dBm

-0 dim

-40 dBm

-50 dBm

-60 dBm

GCF 1.7325 GHz 691 pts

Span 40.0 MHz

Date: 3.JUN.2018 09:03:46

FCC Part 27, FCC Part 22H/24E Page 68 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel

Spectrum | |:%:|
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 63.1 ps & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 12.91 dBm
1.73209480 GHz
20 dem e nds 26.00 dB
¥ Bw 1.312900000 MHz
10 dBm Qfactor 1319.3
0 dem
-10 dBm T T
v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.7325 GHz 691 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 1.7320948 GHz 12.91 dBm ndB down 1.3129 MHz
T1 1 1.7318395 GHz -13.35 dBm ndB 26.00 dB
T2 1 1.7331524 GHz -13.27 dBm Q) factor 1319.3

Date: 3.JUN.2018 10:03:29

16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 63.1 us @ ¥BW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 12.98 dBm
1.73209480 GHz
20 dBm ey nde 26.00 dB
¥ Bw 1.312900000 MHz
10 dBm Qfactor 1319.3
0dBm
B 11 L
10 dBm v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.7325 GHz 691 pts Span 2.8 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.7320948 GHz 12,98 dBm ndB dawn 1.3129 MHz
TL 1 1.7318395 GHz -13.15 dBm nde 26.00 dB
T2 1 1.7331524 GHz -13.04 dBm Q factor 1319.3

Date: 3.JUN.2018 10:00:40
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (3.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:02:47

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 63.2 us @ ¥BW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 10.22 dBm
1.73217870 GHz
20 dBm nde 26.00 dB
M1 Bw 2.874100000 MHz
10 dBm T Q factor, 602.7
0dBm
-10 dém w1 1o
7 ¥
-20 dBm
-30 4B
-40 dBm
-50 dBm
-60 dBm
CF 1.7325 GHz 691 pts Span 6.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.7321787 GHz 10.22 dBm ndB dawn 2.8741 MHz
TL 1 1.7310673 GHz -16.03 dBm nde 26.00 dB
T2 1 1.7339414 GHz -15.39 dBm Q factor 602.7

16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:01:08

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 30 kHz
|& ALt 30dB SWT 563.2 g5 & VBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 10.11 dBm
1.73217870 GHz
20 dem nds 26.00 dB
M1 Bw 2.874100000 MHz
10 dBm ¥ Q factor, 602.7
0 dBm
-10 dBm 71 Tz
v v
-20 dBm
-30 dBm—=
-40 dBm
-50 dBm
-60 dBrm
CF 1.7325 GHz 691 pts Span 6.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.7321787 GHz 10,11 dBm ndB down 2.8741 MHz
Tl 1 1.7310673 GHz -16.08 dBm gl=l:] 26.00 dB
T2 1 1.7339414 GHz -15.83 dBm Q factor G02.7

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:04:14

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz
& Att 30 dB SWT 19 ps & VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 13.32 dBm
1.7321240 GHz
20 dBm i nde 26.00 dB
¥ Bw 5.137000000 MHz
10 dBm I Qfactor 337.2
0dBm
T1 T
-10 dBm - =
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.7325 GHz 691 pts Span 10.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.732124 GHz 13.32 dBm ndB dawn 5,137 MHz
TL 1 1.72991 GHz -12.45 dBm nde 26.00 dB
T2 1 1.735047 GHz -12.78 dBm Q factor 337.2

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:06:19

Spectrum | ||:%:1|
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz
|& ALt 30dB SWT 19 ps @ YBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 13.36 dBm
1.7321240 GHz
20 dBm i nde 26.00 dB
v Bw 5.137000000 WMHz
10 dBm Q- factor 337.2
0 dBm
Ti T2
-10 dam o =
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 1.7325 GHz 691 pts Span 10.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.¥32124 GHz 13,36 dBm ndB down 5.137 MHz
Tl 1 1.72991 GHz -12.48 dBn gl=l:] 26.00 dB
T2 1 1.735047 GHz -12.30 dBm Q factor 337.2
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:04:53

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 100 kHz
|& Att 30 dB SWT 3B ps @ VBW 300 kHz  Mode Auto FFT  Input 1 &4C
O 1Pk Max
M1[1] 10.89 dBm
1.7362630 GHz
20 dBm nde 26.00 dB
Bw le 9.638000000 MHz
10 dBm Q factor 180.1
0dBm
-10 dBm 7 o
w7 v
-20 dBm
-30 dBin —
-40 dBm
-50 dBm
-60 dBm
CF 1.7325 GHz 691 pts Span 20.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.7326263 GHz 10,89 dBm ndB down 9.638 MHz
Tl 1 1.727666 GHz -15.47 dBm gl=l:] 26.00 dB
T2 1 1.737308 GHz -15.17 dBm Q factor 180.1

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:05:42

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz
|& ALt 30dB SWT 3B ps @ VBW 300 kHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 11.43 dBm
1.7362630 GHz
20 dem nds 26.00 dB
Bw M1 9.899000000 MHz
10 dBm Q factor 1735.4
0 dBm
-10 dBm Tt 1
v v
-20 dBm
<36 dBm—r
-40 dBm
-50 dBm
-60 dBrm
CF 1.7325 GHz 691 pts Span 20.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.7326263 GHz 11.43 dBm ndB down 9.899 MHz
Tl 1 1.727493 GHz -14.48 dBm gl=l:] 26.00 dB
T2 1 1.737391 GHz -14.70 dBm Q factor 175.4

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (15.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:09:00

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz
& Att 30 dB SWT 12,6 ys & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 13.33 dBm
1.7383610 GHz
20 dBm nde . 26.00 dB
Bw ¥ 15.022000000 MHz
10 dBm Q factor 115.7
0dBm
_ TL T
10 dBm 7 =
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 1.7325 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1 1.738361 GHz 13.33 dBm ndB dawn 15.022 MHz
TL 1 1.724989 GHz -12.77 dBm nde 26.00 dB
T2 1 1.740011 GHz -12.63 dBm Q factor 115.7

16-QAM (15.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:07:00

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 300 kHz
|& ALt 30dB SWT 12,6 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 14.03 dBm
1.7383180 GHz
20 dBm ndB M1 26.00 dB
Bw ¥ 14.891000000 MHz
10 dBm Q factor 116.7
0 dBm
Tl
-10 dam \, 12
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 1.7325 GHz 691 pts Span 30.0 MHz
Marker
Type | Ref \ Trc| X-value ¥-value | Function \ Function Result \
M1 1 1,¥38318 GHz 14,03 dBm ndB down 14.891 MHz
Tl 1 1.725119 GHz -11.88 dBm gl=l:] 26.00 dB
T2 1 1.740011 GHz -12.28 dBm Q factor 116.7

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (20.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:08:12

Spectrum | ||:%:||
Ref Level 30.00 dBm Offset 14.00 dB @ RBW 300 kHz
& Att 30 dB SWT 15.9 s & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 11.17 dBm
1.7359150 GHz
20 dBm nde 26.00 dB
19.392000000 MHz
10 dBm v 0-factor 89.5
0dBm
-10 dém Bl ‘
W b
-20 dBm
-30.488m
-40 dBm
-50 dBm
-60 dBm
CF 1.7325 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref \ Trl::| X-value ¥-value | Function \ Function Result \
M1 1.735915 GHz 11.17 dBm ndB dawn 19,392 MHz
TL 1 1.722833 GHz -15.30 dBm nde 26.00 dB
T2 1 1.742225 GHz -14.50 dBm Q factor 89.5

16-QAM (20.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 10:07:32

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 300 kHz
|& ALt 30dB SWT 15,9 ps @ YBW 1 MHz Mode Auto FFT  Input 1 4C
O 1Pk Max
M1[1] 11.70 dBm
1.7249170 GHz
20 dem nds 26.00 dB
Vl Bw 19.508000000 MHz
10 dBm e Qfactor 88.4
0 dBm
-10 dBm s -
¥ v
-20 dBm
=30 dEm —
-40 dBm
-50 dBm
-60 dBrm
CF 1.7325 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref \ Trc | X-value ¥-value | Function \ Function Result \
M1 1.7¥24917 GHz 11.70 dBm ndB down 19,508 MHz
Tl 1 1.722833 GHz -14.28 dBmn gl=l:] 26.00 dB
T2 1 1.742341 GHz -14.17 dBm Q factor 898.4
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4,535 5.224
5.0
16QAM 4,551 5.224
QPSK 8.974 9.936
10.0
16QAM 8.974 9.776
QPSK 13.510 15.048
15.0
16QAM 13.462 14.904
QPSK 17.949 19.407
20.0
16QAM 17.949 19.535

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -0.99 dB
Ref 31 dBm *Att 20 dB SWT 5 ms 5.224358974 MHz
30 O et 14|dB OBW  [4-535: 410 MAZ
Markgr 1 [T1]|]
20 -13.05 dBm
2.532403846 GHz
1 PK Temp [1 [T1 ogw]
MA’ D1 12.4|dBm
Lio M e AARA N A la -40 dBm v
2.53274(0385 GHz
Temp |2 [T1 Oogw]
Lo 9 dBm
/ \ 2.53727%641 GHz
L_10 - T
D2 -[13.6 dBm| \
- -20: M A WL ,/"\"\W
,\/“‘“"W 308
~-30
-40
~-50
~-60
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 27.JUN.2018 09:25:34

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

-2.53 dB
Ref 31 dBm “Att 20 dB SWT 5 ms 5.224358974 MHz
Fao offget 14dB OBW |4.551284051 WHz
Markgr 1 [T1]|]
-13.69 dBm
20 2.532438897 GHz
Temp |1 [T1 ogw]
il | D1 11.2|dBm - _ . 6dgef
= - v
e VORI V2 |2.53274¢385 GHz
Temp |2 [T1 o8w]
Lo 92 dRm
/ \\ 2.537291667 GHz
-10 \1
D2 —14;d8m
o MA
TTMWAT

~-50

~-60

Center 2.535 GHz 1 MHz/

Date: 27.JUN.2018 09:27:28

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.08 dB
Ref 29 dBm “Att 20 dB SWT 10 ms 9.935897436 MHz
off$et 14|dB OBW [8.97435§974 MHz
Markgr 1 [T1]|]
20 +4—O4—eiBm
2.529961949 GHz
1 PK Temp |1 [T1 OBw]
MAXH T DTS T ] 7 i W
 a%a ol 2.530512821 GHz|
Temp |2 [T1 Oogw]
o 437 dBm
2.539487179 GHz
F-10
L
D2 -[16.5 dBm ™

oy

3DB

~-60

-70

Center 2.535 GHz

Date: 28.JUN.2018 09:12:32

2 MHz/

Span 20 MHz

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Delta 1 [T1 ]

“VBW 300 kHz -1.38 dB
Ref 31 dBm “Att 20 dB SWT 10 ms 9.775641026 MHz
Fao offget 14dB OBW [8.974358972 WAz
Markgr 1 [T1]|]
-15.55 dBm
20 2.53012§205 GHz
Temp |1 [T1 ogw]
sl | o1 10 olas g.03 gsnf
T1 Y
&Nwhﬂ¢mﬁﬂwJuNutmmkﬁfwhmyﬁ\hm 2 2.530544872 GHz
Temp [2 [T1 OBW]
Lo Q4 dBm
j \ 2.539519231 GHz
F-10
!
D2 -[15.8)dBm \
I M
W’\’J MM% 308
[PV,
N30
F-40
k--50
F--60
Center 2.535 GHz 2 MHz/ Span 20 MHz
Date: 27.JUN.2018 09:31:09
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

MAXH

Date:

*RBW 200 kHz
*VBW 500 kHz

Delta 1 [T1 ]
0.19 dB

Ref 31 dBm *Att 20 dB SWT 2.5 ms 15.048076923 MHz
30 O et 14|dB OBW ~5096T 5 MHZ
Markgr 1 [T1]|]
20 -1%.36 dBm
2.527500000 GHz
Temp |1 [T1 OBW]
Eio D1 10.8|dBm ve T o6
VNN W ' ] v
2.528317308 GHz
Temp |2 [T1 Oogw]
Lo 62 dBm
/ & 2.541826923 GHz
~-10
{
D2 -[15.2) dBm|
| Ackball
20 Ry

L7
MW

% 3DB

F-40

~-50

~-60

Center 2.535 GHz

27.JUN.2018 09:32:37

3 MHz/

Span

30 MHz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=~
>
x|z
i

Date:

Ref 31 dBm “Att 20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Delta 1 [T1 ]
0.07 dB

1

4.

903846154 MHz

[30 Off%et 14|dB

OBW 1
Markg

r

2615
1 [T1
-1

762 MHZ
1
.09 dBm

20

Temp

N

527644
[T1 OB

o

231 GHz
]
-42 dBm

BE—9-5—giBm

N

528311
[T1 OB

o

308 GHz
]
54 dBm

Lo }
~-10

-54177

846 GHz

D2 -f16. 5;(157“
~-20

WM"M

T

~-50

~-60

Center 2.535 GHz

27.JUN.2018 09:33:43

3 MHz/

Span

30 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.47 dB
Ref 31 dBm “Att 20 dB SWT 2.5 ms 19.407051282 MHz
30 Off$et 14]dB OBW 17.94871]940 WAz
Markgr 1 [T1]|]
-1%.45 dBm
[20 2.525384615 GHz
Temp [1 [T1 oBW]
e oo bo .62 dBmf
) T ke enfenna I AMMLAL AT 2 2.526089744 cHz|"™
TM MTTemp 2 [T1 oBw]
Lo 9, dBm
/ \ 2.544038462 GHz
F-10 \l
D2 4&2%%
4

L. o WJ L’WWM o

~-50

~-60

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 27.JUN.2018 09:35:24

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.25 dB
Ref 31 dBm “Att 20 dB SWT 2.5 ms 19.535256410 MHz
Fao offget 14dB OBW 17-.948711949 WAz
Markgr 1 [T1]|]
-17.04 dBm
20 2.525384615 GHz
Temp |1 [T1 ogw]
MAXH . 4.68 dBm
FLe DI 8.7 ¢Bm —7, 7 2.526084744 Ghz||
L A A A A A -
Temp [2 [T1 OBW]
Lo dBm
/ \ 2.544034462 GHz
F-10
\\1
D2 -[17.3 JdBm
[ Ti‘\»—v*
LR/JL/ M\’W\,.m 30B
| fogi vmvﬂ»/""m ST
F-40
k--50
F--60
Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 27.JUN.2018 09:38:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

LTE Band 12: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.098 1.313

14
16QAM 1.102 1.313
QPSK 2.674 2.874

3.0
16QAM 2.674 2.874
QPSK 4.515 5.152

5.0
16QAM 4,515 5.152
QPSK 8.944 9.696

10.0
16QAM 8.973 0.812
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB & RBW 30 kHz

& Att 30 dB SWT 653.1 ps @ YBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

mM1[1] 14.79 dBm
707.09480 MHz
20 dBm Oce Bw 1.098118669 MHz

10 dBrm 5

=
Ly

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 09:07:33

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB @ RBW 30 kHz

& Att 30 dB SWT 653.1 ps @ YBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 14.79 dBm
707.09480 MHz
20 dBm Oce Bw 1.102170767 MHz

10 dBm

-

~§h
=1

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts Span 2.8 MHz

Date: 3.JUN.2018 09:09:28
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB & RBW 30 kHz

& Att 30 dB SWT 63.2 ps @ YBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

mM1[1] 11.80 dBm
707.17870 MHz
20 dBm Occ Bw 2.674384949 MHz

10 dBm T

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 09:08:28

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB @ RBW 30 kHz

& Att 30 dB SWT 63.2 ps @ YBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 11.39 dBm
707.03110 MHz
20 dBm Oce Bw 2.674304949 MHz

10 dem 1L 1

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts Span 6.0 MHz

Date: 3.JUN.2018 09:09:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

mM1[1] 14.08 dBm
706.1830 MHz
20 dBm Occ Bw 4.515195369 MHz

T2
10 dBm Ty

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 09:11:47

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 14.38 dBm
706.1830 MHz
20 dBm Oce Bw 4.515195369 MHz

T2
10 dBm —

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 09:10:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (10.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 38 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

mM1[1] 11.33 dBm
704.7790 MHz
20 dBm Occ Bw 8.943560058 MHz

10 dBrm T

<
<

0 dem

-10 dBm

-20 dBm

-20.dBm

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 09:11:10

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 38 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 10.46 dBm
706.3130 MHz
20 dBm Oce Bw 8.972503618 MHz

10 dBm L X

pres

0 dem

-10 dBm

-20 dBm

30 dBfi

-40 dBm

-50 dBm

-60 dBm

CF 707.5 MHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 09:10:41
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:29:16

Spectrum ||:%:1|
Ref Level 30.00 dBm Offset 14.00 dB & RBW 30 kHz
|= Att 30 dE SWT 63.1 ps @ YBW 100 kHz Mode Auto FFT Input 1 AC
O 1Pk Max
M1[1] 14.82 dBm
707.09480 MHz
20 derm T ndB 26.00 dB
X B 1.312900000 MHz
10 dBem Q factor 538.6
0 dem
Tl T2
-10 dBm
-20 dBm =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts §pan 2.8 MHz
Marker
Type | Ref | Trc | ®-value | v-value |  Function | Function Result |
M1 1 TO7.0948 MHz 14,82 dBm ndB down 1.3129 MHz
T1 1 TO&5.8355 MHz -11.03 dBm ndpg 26.00 dB
T2 1 TO8.1483 MHz -10.88 dBm 0 factor 538.6

16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:31:30

Spectrum | ||:%:1|
Ref Level 30.00 dBrm  Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 653.1 ps @ YBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 14.82 dBm
707.09070 MHz
20 dBm T ndB 26.00 dB
x Bw 1.312900000 MHz
10 dBrm Q factor 538.6
|
0 dem
TL T2
-10 dBm
-20 dBm
-30 dBmn
-40 dBrmn
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 707.0907 MHz 14.82 dBm ndB down 1.3129 MH=z
T1 1 706.8355 MHz -11.15 dBm ndB 26.00 dB
T2 1 708.1483 MHz -10.93 dBn Q) factor 538.6
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (3.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:30:03

Spectrum ||:%:1|
Ref Level 30.00 dBm Offset 14.00 dB & RBW 30 kHz
|= Att 30 dE SWT 63.2 us @ YBW 100 kHz Mode Auto FFT Input 1 AC
O 1Pk Max
M1[1] 11.87 dBm
707.17870 MHz
20 dBm ndB 26.00 dB
Ml Bw 2.874100000 MHz
10 dBem Q factor 246.1
0 dem
-10 dBm T !
v v
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts §pan 6.0 MHz
Marker
Type | Ref | Trc | ®-value | v-value |  Function | Function Result |
M1 1 FO7. 1787 MHz 11.87 dBm ndB down 2.8741 MHz
T1 1 TO5.0673 MHz -14.55 dBm ndpg 26.00 dB
T2 1 TO8.9414 MHz -14.56 dBm 0 factor 246.1

16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:30:52

Spectrum | ||:%:1|
Ref Level 30.00 dBrm  Offset 14.00 dB @ RBW 30 kHz
& Att 30 dB SWT 63.2 ps @ YBW 100 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 11.82 dBm
707.17870 MHz
20 dBm ndp 26.00 di
M1 Bw 2.874100000 MHz
10 dBrm Q factor 246.1
0 dem
-10 dBm i T
v v
-20 dBm
-30 dBrmn
-40 dBrmn
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 707.1787 MHz 11.82 dBm ndB down 2.8741 MHz
T1 1 706.0673 MHz -14.41 dBm ndB 26.00 dB
T2 1 708.9414 MHz -14.53 dBn Q) factor 246.1

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:34:00

Spectrum ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz
|= Att 30 dE SWT 19 ps @ VBW 300 kHz Mode Auto FFT Input 1 AC
O 1Pk Max
M1[1] 14.97 dBm
707.1240 MHz
20 dBm P ndB 26.00 dB
b Bw 5.152000000 MHz
10 dBem Q factor 137.3
0 dem
T1 T2
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts §pan 10.0 MHz
Marker
Type | Ref | Trc | ®-value | v-value |  Function | Function Result |
M1 1 707,124 MHz 14,97 dBm ndB down 5,152 MHz
T1 1 704,895 MHz -11.38 dBm ndpg 26.00 dB
T2 1 710.047 MHz -11.11 dBm 0 factor 137.3

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:32:14

Spectrum | ||:%:1|
Ref Level 30.00 dBm Offset 14.00 dB & RBW 100 kHz
& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 14.91 dBm
707.1240 MHz
20 dBm T ndB 26.00 dB
X Bw 5.152000000 MHz
10 dBrm Q factor 137.3
0 dem
Tl T2
-10 dBm
-20 dBm
-30 dBmn
-40 dBrmn
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 707.124 MHz 14.91 dBm ndB down 5.152 MHz
T1 1 704.895 MHz -11.12 dBm ndB 26.00 dB
T2 1 710,047 MHz -11.08 dBn Q) factor 137.3
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

Spectrum | ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz
|= Att 30 dE SWT 38 ps & VYBW 300 kHz Mode Auto FFT Input 1 AC
O 1Pk Max
M1[1] 12.17 dBm
711.2630 MHz
20 dBm ndB w1 26.00 dB
Bw L 2 9.696000000 MHz
10 dBem Qfagtor 73.4
0 dem
-10 dBm + e
¥ W
-20 dBm
-30 bR
-40 dBm
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts §pan 20.0 MHz
Marker
Type | Ref | Trc | ®-value | v-value |  Function | Function Result |
M1 1 711,263 MHz 12,17 dBm ndB down 9.695 MHz
T1 1 T02.637 MHz -13.70 dBm ndpg 26.00 dB
T2 1 712,334 MHz -13.61 dBm 0 factor 73.4

Date: 3.JUN.2018 09:33:21

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

Spectrum | ||:%:1|
Ref Level 30.00 dBm Offset 14.00 dB & RBW 100 kHz
& Att 30 dB SWT 38 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 11.20 dBm
704.3740 MHz
20 dBm ndp 26.00 di
ML Bw 9.812000000 MHz
10 dBrm Q.factor 71.8
0 dem
-10 dBm - :
¥ Y
-20 dBm
=30-dBm
-40 dBrmn
-50 dBm
-60 dBm
CF 707.5 MHz 691 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 704, 374 MHz 11.20 dBm ndB down 0.812 MHz
T1 1 702.58 MHz -14.91 dBm ndB 26.00 dB
T2 1 712,391 MHz -15.08 dBn Q) factor V1.8

Date: 3.JUN.2018 09:32:46

FCC Part 27, FCC Part 22H/24E Page 88 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

LTE Band 17: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 4.544 5.181

5.0
16QAM 4,530 5.210
QPSK 8.973 9.783

10.0
16QAM 8.973 9.754

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

mM1[1] 12.40 dBm

710.9120 MHz
20 dBm Occ Bw 4.544138929 MHz
M1

¥
10 dBm 11 12

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 710.0 MHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 09:13:05

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 15.24 dBm
709.6240 MHz
20 dBm Oce Bw 4.529667149 MHz

10 dBm Ty it

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 710.0 MHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 09:19:07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (10.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBrm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 38 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

mM1[1] 11.51 dBm
706.8740 MHz
20 dBm Oce Bw 8.972503618 MHz

TL ¥
10 dBrm o 42

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 710.0 MHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 09:17:54

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ||:%:1 I

Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz

& Att 30 dB SWT 38 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] 11.18 dBm
706.8740 MHz
20 dBm Oce Bw 8.972503618 MHz

10 dBm T 12

0 dem

-10 dBm

-20 dBm

30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 710.0 MHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 09:18:30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:23:45

Spectrum ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz
|= Att 30 dE SWT 19 ps @ VBW 300 kHz Mode Auto FFT Input 1 AC
O 1Pk Max
M1[1] 15.20 dBm
709.6240 MHz
20 dBm e ndB 26.00 dB
Bw 5.181000000 MHz
10 dBem Q factor 137.0
0 dem
TL T2
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 710.0 MHz 691 pts §pan 10.0 MHz
Marker
Type | Ref | Trc | ®-value | v-value |  Function | Function Result |
M1 1 709,624 MHz 15.20 dBm ndB down 5,181 MHz
T1 1 707.381 MHz -11.05 dBm ndpg 26.00 dB
T2 1 712,562 MHz -11.03 dBm 0 factor 137.0

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:21:00

Spectrum | ||:%:1|
Ref Level 30.00 dBm Offset 14.00 dB & RBW 100 kHz
& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 14.41 dBm
708.6830 MHz
20 dém T ndb 26.00 dB
hd Bw 5.210000000 MHz
10 dBrm Q factor 136.0
0 dem
TL T2
-10 dBm
-20 dBm
-30 dBmn
-40 dBrmn
-50 dBm
-60 dBm
CF 710.0 MHz 691 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 708.683 MHz 14.41 dBm ndB down 5.21 MHz
T1 1 707,366 MHz -11.48 dBm ndB 26.00 dB
T2 1 712,576 MHz -11.50 dBn Q) factor 136.0

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:23:17

Spectrum ||:%:1|
Ref Level 30.00 dBm  Offset 14.00 dB & RBW 100 kHz
|= Att 30 dE SWT 38 ps & VYBW 300 kHz Mode Auto FFT Input 1 AC
O 1Pk Max
M1[1] 12.00 dBm
713.7630 MHz
20 dBm ndB ) 26.00 dB
Bw ¥ 9.,783000000 MHz
10 dBem Qfactor 73.0
0 dem
-10 dBm T+ g
v k"
-20 dBm
=30 dBim
-40 dBm
-50 dBm
-60 dBm
CF 710.0 MHz 691 pts §pan 20.0 MHz
Marker
Type | Ref | Trc | ®-value | v-value |  Function | Function Result |
M1 1 713,763 MHz 12,00 dBm ndB down 9,783 MHz
T1 1 705,109 MHz -14.29 dBm ndpg 26.00 dB
T2 1 714.891 MHz -13.87 dBm 0 factor 73.0

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

Date: 3.JUN.2018 09:22:19

Spectrum | ||:%:1|
Ref Level 30.00 dBm Offset 14.00 dB & RBW 100 kHz
& Att 30 dB SWT 38 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max
M1[1] 13.15 dBm
713.7630 MHz
20 dBm ndp 1 26.00 di
Bw ki 9.754000000 MHz
10 dBrm Q-factor 73.2
0 dem
_ T1 T.
10 dBém 7 -
-20 dBm
-30 dBm
-40 dBrmn
-50 dBm
-60 dBm
CF 710.0 MHz 691 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 713.763 MHz 13.15 dBm ndB down 9,754 MHz
T1 1 705.109 MHz -13.11 dBm ndB 26.00 dB
T2 1 714,863 MHz -12.96 dBm Q) factor V3.2
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and 827.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 1IMHz. Sufficient scans were
taken to show any out of band emissions up to 10" harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 23~25C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Haiguo Li from 2018-06-11 to 2018-06-27.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)

Spectrum | ||:%:[ I

Ref Level 37.50 dBm  Offset 7.50 dB @ RBW 100 kHz
Att E0dE BWT 9.7 ms @ VYBW 300 kHz Mode Auto Sweep Input 1 AC
O 1Pk Max

mM1[1] -33.47 dBm

360.60 MHz
30 dBm

20 dBm

10 dBm

jaN

0 dem

-10 dBm

D1 -13.000 dBm

20 dam Fundamental test

-30 dBm frit
¥

-40 dBm

-50 dBm

-60 dBm
Start 30.0 MHz 691 pts Stop 1.0 GHz

Date: 11.JUN.2018 13:27:32

1 GHz - 10 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.58 dBm
Ref 22 dBm “Att 10 dB SWT 55 ms 1.663461538 GHz
[20 efffet—r—4—s 1
LA
10
1 PH
MAXH
Lo LVL

D1 -13 d¢Bm

~-30

F-40

I--50:
AAMMA I [ IHN,WM.WMMW

~-60

~-70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 12.JUN.2018 08:22:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

30 MHz - 1 GHz (WCDMA Mode)

Spectrum | |n%[

Ref Level 37.50 dBm Offset 7.50 dB @ RBW 100 kHz
& Att 40 dB & SWT 3 ms @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] -41.25 dBm

32.10 MHz
30 dBm

20 dBm

10 dBrm

0 dBm

-10 dBm

D1 -13.000 dBm Fundamental test

-20 dBm

-30 dBm

1
r-40 dBm

-50 dBm

-60 dBm
Start 30.0 MHz 691 pts Stop 1.0 GHz

Date: 11.JUN.2018 14:56:50

1 GHz - 10 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -44_95 dBm

Ref 22 dBm “Att 10 dB SWT 55 ms 2.514423077 GHz
[20 efffet——4—dp 1

=y
T
=

MAXH
Lo LVL

D1 -13 d¢Bm

~-30

k-40

1
[
k--s50
WMJMNM'JL“'WWMWWMMA ooyl

WA

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 12.JUN.2018 08:13:10
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

PCS Band (Part 24E)
30 MHz — 1 GHz (GSM Mode)

Spectrum | ||:%:1 I

Ref Level 7.50 dBm  Offset 7.50 dB & RBW 100 kHz

|& Att 20 dB SWT 9.7 ms & VBW 300 kHz  Mode Auto Sweep  Input 1 AC
O 1Pk Max

M1[1] -49.01 dBm
33.50 MHz
0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

1
'—SD dBm

-60 dBm

=70 dBm

-B0 dBm

-90 dBm
Start 30.0 MHz 691 pts

Stop 1.0 GHz

Date: 11.JUN.2018 14:13:36

1 GHz - 2 GHz (GSM Mode)

Spectrum | ||:%:1 I

Ref Level 37.50 dBm  Offset 7.50 dB & RBW 1 MHz

|& Att 40 dB SWT 1ms & ¥YBW 3 MHz Mode Auto Sweep Input 1 AC
O 1Pk Max

mM1[1] -32.33 dBm
1.56220 GHz
30 dBm

20 dBrm

10 dBrm

0dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm —

& Fundamental test

-40 dBm

-50 dBm

-60 dBm
Start 1.0 GHz 691 pts

Stop 2.0 GHz

Date: 11.JUN.2018 14:15:31
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2 GHz - 20 GHz (GSM Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.86 dBm
Ref 22 dBm “Att 10 dB SWT 105 ms 3.326923077 GHz
20—effet—7—5—B 1
[ A
10
1P
VAXH
Lo LVL
F-10
D1 -13 ¢iBm
F-20
F-30
3DB
-40—
v
k50
V\AA¢‘LupWMNJNWNUMHMJUJwNUVUWW\JLﬁMAMﬂAJymmAMwMAWMvvkakaMkd*ﬂhuq&m”uw*bﬁyL AN
I--60
F-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.JUN.2018 08:24:27

30 MHz - 1 GHz (WCDMA Mode)

Spectrum |

(=)

Ref Level 7.50 dBm  Offset 7.50 dB & RBW 100 kHz
= ALt 10 dB  SWT 9.7 ms & VYBW 300 kHz Mode asuto Sweep  Input 1 AC

O 1Pk Max

3
0 dem

mM1[1] -42.39 dBm

2.10 MHz

-10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

1
140 dam

-S0 dBm

-00 dBin

-70 dBrr

-80 dBm

-90 dBm

Start 30.0 MHz 691 pts Stop

1.0 GHz

Date: 11.JUN.2018 14:42:33
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& Att

Ref Level 37.50 dBm

1 GHz - 2 GHz (WCDMA Mode)

Spectrum

&

40 dB SWT

Offset 7.50 dB @ RBW 1 MHz
1ms & VYBW 3 MHz

Mode suto Sweep  Input 1 AC

O 1Pk Max

30 dBm

20 dBm

10 dBm

0 dem

M1[1]

-32.83 dBm
1.53180 GHz

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

01 -13.000 dBm

Fundamental test

INE]

Start

1.0 GHz

691 pts

Stop 2.0 GHz

Date:

®

HE
>
x|z
i

Date:

11.JUN.2018 14:44:05

2 GHz - 20 GHz (WCDMA Mode)

*RBW 1 MHz
*VBW 3 MHz
SWT 105 ms

Marker 1 [T1 ]

-44.87 dBm
3.759615385 GHz

20 ffset 79 db

o

L

D1 -13 d¢Bm

~-30

F-40

~-50

~-60

Start 2 GHz

12.JUN.2018 08:10:21

Stop 20 GHz

/L
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AWS Band (Part 27)
30 MHz — 1 GHz (WCDMA Mode)

Spectrum | |:%: |

Ref Level 7.50 dBm Offset 7.50 dB @ RBW 100 kHz

& Att 10 dB & SWT 3ms @ VYBW 300 kHz Mode Auto FFT  Input 1 AC
O 1Pk Max

M1[1] -45.07 dBm
32.10 MHz
0dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm
1
r

-50 dBm

-50/4B8m

-70 dBm

-80 dBm

-90 dBm
Start 30.0 MHz

691 pts Stop 1.0 GHz

Date: 11.JUN.2018 14:54:25

1 GHz - 2 GHz (WCDMA Mode)

Spectrum | ||:%:1|
Ref Level 37.50 dBm Offset 7.50 dB @ RBW 1 MHz

|& Att 40 dB. & SWT 3 ms @ ¥YBW 3 MHz Mode Auto Sweep
O 1Pk Max

Input 1 AC

mM1[1] -32.68 dBm
1.22650 GHz
30 dBm

20 dBrm
10 dBrm

0dBm

-10 dBm

D1 -13.000 dBm

20 dBm Fundamental test
-30 dBm M‘j

-40 dBm

-50 dBm

-60 dBm

Start 1.0 GHz

691 pts Stop 2.0 GHz

Date: 11.JUN.2018 14:55:38

FCC Part 27, FCC Part 22H/24E Page 100 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

2 GHz - 20 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.69 dBm
Ref 22 dBm *Att 10 dB SWT 105 ms 3.413461538 GHz
F20—efféet—7—5—B 1
=10
MAXH
Lo LVL
=10
D1 -13 ¢Bm
= -20
1
=30
DB
-40
=50
T W VHPTUN RPN FPRPYY WO VRV NRPAIW FIEVIETIR PIPRYEERGY (= VYOI W SR 7SV R VAUt Pwn YT
=60
=70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 12.JUN.2018 08:11:22

FCC Part 27, FCC Part 22H/24E Page 101 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

LTE Band 2:

HE
>
x|z
i

Date:

HE
>
x|z
i

Date:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-47.59 dBm

Ref 29 dBm “Att 10 dB SWT 100 ms 502.564102564 MHz
Offset 14 |dB
20
10
LVL
o
F-10
D1 -13 ¢iBm
F-20
DB
F-30
-40
1
m AT TN WA IR WU N WYY OSTPRRY FRPRTR RO T R EPY
L3 (LA d (A L VR Ao AW i =t
-60
[ -70
Start 30 MHz 97 MHz/ Stop 1 GHz
27.JUN.2018 13:14:04
.
1 GHz - 2 GHz (1.4 MHz, Middle Channel)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.70 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.961538462 GHz
Offset 14 |dB
20
10 ‘
LVL
o
F-10
D1 -13 ¢iBm
F-20
DB
-30

~-60

-70

Start 1 GHz

100 MHz/ Stop 2 GHz

27.JUN.2018 13:14:46
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Date:

=
)

Date:

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.74 dBm
Ref 29 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz

Offset 14 |dB

I

D1 -13 ¢iBm

~-20

Start 2 GHz 1.8 GHz/ Stop 20 GHz

27.JUN.2018 13:15:20

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47 .45 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 146.586538462 MHz
Offset 14 |dB
F20
1o
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I
~-10
D1 -13 ¢iBm
~-20
3DB
~-30
k-a0
1
T T T..u bl PURTT. I RETIR A W0 PRETU L At b b koM s ot ARG A
Al B s el i T (T PR TR PR AT A o UAchants
~-60
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Start 30 MHz 97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -38.92 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.961538462 GHz

Offset 14 |dB

=20
™
LVL
Fo
F-10
D1 -13 Bm
F-20 Fundamental test

3DB

~-30

-40 ﬁ
MYVMUth«JWALMwMiﬂnwmkhWMwJJ\n~uLumM4buJ RRTRUTY [N hirJqudhluL\vaJ "vl Il
~-50

~-60

| -70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JUN.2018 13:17:06

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.96 dBm

Ref 29 dBm *Att 10 dB SWT 105 ms 3.211538462 GHz

Offset 14 |dB

=
)

[vAxH ST

I

D1 -13 ¢iBm

~-20

MWWWW}-«WW A A R

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JUN.2018 13:16:25
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47_42 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 647.131410256 MHz
Offget 14|dB
20
[vAxH ST
LVL
Fo
F-10
D1 -13 d¢Bm
F-20
3DB
F--30
F--40:
1
OTTIEC I PR TCDIRTE PLATWTY TR | DN TTIYIIN A WEVUTROR 0 [ TRY YT N1 T AW VT PP Ty A IO W T K TR P T
it ki s W Lok A e el Lo T e WAt S am aa it b daed
F--60:
[-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:18:08

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -38.48 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.963141026 GHz
Offset 14 |dB
|20
[vAxH ST A
LVL
O
=10 l
D1 -13 ¢Bm H
=20
v w 3DB
=30 Fundamental test
1
40 b
e S rd L -atn ) MWWMWW ”wnflw
=50
= -60:
[ -70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JUN.2018 13:18:44
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Date:

=
)

Date:

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.52 dBm
Ref 29 dBm “Att 10 dB SWT 105 ms 3.326923077 GHz
Offget 14|dB
20
10
LVL
Fo
F-10
D1 -13 d¢Bm
F-20
3DB
F--30
F--40:
1
3&%3P*E\~uﬂmﬂlkhﬂuwuuwmﬁﬁ o I, g Ml M A MMM L arbabg A L A A o]
F--60:
[-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

27.JUN.2018 13:19:32

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.93 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 594.278846154 MHz
Offset 14 |dB
[20
1o
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I
~-10
D1 -13 ¢iBm
~-20
3DB
~-30
-40
1
v
T PEPTTRYISN FCUNINIR FRTC OO0 WL Y (Y PRTAANSREY TSR |1 SOV 11 R0 PRI TY 1 WO PO IR UIPon |
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~-60
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Start 30 MHz 97 MHz/ Stop 1 GHz

27.JUN.2018 13:20:35
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -37.18 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.963141026 GHz

Offset 14 |dB

20
I
MAXH ISET}
LVL
=0
=-10:

D1 -13 ¢iBm

~-20

Fundamental test

>-q

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JUN.2018 13:20:12

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.18 dBm

Ref 29 dBm *Att 10 dB SWT 105 ms 9.817307692 GHz

Offset 14 |dB

HE
)

>
=
T
T
Iy
)

I

D1 -13 ¢iBm

~-20

A, (TR W ¥ VN P WMWW | RVSTRIN L

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JUN.2018 13:19:48
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=
)

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.01 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 426.394230769 MHz

Offset 14 |dB

I

D1 -13 ¢iBm

~-20

k-40

=y

b ik AR b e o Al
LR aaay et At Ay o
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TV R PV LT (IPPUT O | WU TTH W | RSP
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Start 30 MHz 97 MHz/ Stop 1 GHz

27.JUN.2018 13:20:55

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -37.69 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.966346154 GHz

Offset 14 |dB

I-20 "lﬂl

I

D1 -13 ¢iBm f

~-20
/ 3DB

T T

1 |

IS @

S =1

I

—
=

Start 1 GHz 100 MHz/ Stop 2 GHz

27.JUN.2018 13:21:32

Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.75 dBm

Ref 29 dBm *Att 10 dB SWT 105 ms 19.336538462 GHz

Offset 14 |dB

=
)

[vAxH ST

I

D1 -13 ¢iBm

~-20

<~

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JUN.2018 13:22:26

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.36 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 325.352564103 MHz
Ooff$et 14|dB
20
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[vAxH ST
LVL
o
F-10
D1 -13 d¢Bm
F-20
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F-30
k-40
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Start 30 MHz 97 MHz/ Stop 1 GHz
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Date:
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Date:

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -37.80 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.967948718 GHz
off$et 14|dB "
[-20
=10
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O
=10
D1 -13 ¢Bm

~-20
f 3DB

T T
1 |
A ]
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|
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Start 1 GHz 100 MHz/ Stop 2 GHz

27.JUN.2018 13:23:14

2 GHz -20 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.47 dBm
Ref 29 dBm *Att 10 dB SWT 105 ms 2.634615385 GHz

Offset 14 |dB

I

D1 -13 ¢iBm

~-20

Start 2 GHz 1.8 GHz/ Stop 20 GHz

27.JUN.2018 13:22:46

Fundamental test
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LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.63 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 353.333333333 MHz
off$et 14|dB
20
[vAxH ST
LVL
o
F-10
D1 -13 d¢Bm
F-20
3DB
F-30
t-40
1
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:27:20

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42 .24 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.950320513 GHz
Offset 14 |dB
|20
F1o AN
LVL
=0
=-10:
D1 -13 ¢Bm
=-20:
3DB
=-30:
L a0 1 Fundamental test
=-50:
= -60:
[ -70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JUN.2018 13:28:22
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

®

Ref 29 dBm

“RBW 1 MHz
“VBW 3 MHz

*Att 10 dB SWT 105 ms

Marker 1 [T1 ]

-29.56 dBm
3.442307692 GHz

Offset 14 |dB
F20
[vAxH ST
LV
O
=10
D1 -13 d¢Bm
=20
1 308
=-30
-40
JQQ?WJ Vi el WAL bt st oA st et Al A
= -60:
| -70
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 27.JUN.2018 13:29:35
30 MHz - 1 GHz (3.0 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.66 dBm
Ref 29 dBm “ ALt 10 dB SWT 100 ms 151.250000000 MHz
Offset 14 |dB
20
[VAXH BT}
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O
=10
D1 -13 ¢iBm
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1
Mg g ,Juw..l. P XPIPYURTYY W RPN 1Y PV YA CONRVHY V0 Y YR PP PPN PRDR IR V1 ST WRPL TV A DY,y
=60
| -70
Start 30 MHz 97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.13 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.594551282 GHz

Offset 14 |dB

=
)

[vAxH ST

I

D1 -13 ¢iBm

H sosfFundamental test

|
ATIANTTERT SRR WA PR PRI L WAL R BV Y P ] by AJJJ WWWJ\W

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JUN.2018 13:30:52

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.02 dBm

Ref 29 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

Offset 14 |dB

20
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o
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Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JUN.2018 13:30:00
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Date:

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .54 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 790.144230769 MHz
Offset 14 |dB
F20
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LVL
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F-10
D1 -13 d¢Bm
F-20
3DB
F--30
F--40:
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Start 30 MHz 97 MHz/ Stop 1 GHz

27.JUN.2018 13:31:46

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42.64 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.075320513 GHz
Offget 14 |dB
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\ LVL
- O
—-10:
D1 -13 ¢iBm
- —-20:

** Fundamental test
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Date:
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Date:

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.82 dBm
Ref 29 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz
Offset 14 |dB
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I
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D1 -13 ¢iBm
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3DB
F-30—

Start 2 GHz 1.8 GHz/ Stop 20 GHz

27.JUN.2018 13:32:59

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.98 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 267.836538462 MHz

Offset 14 |dB
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Start 30 MHz 97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42.55 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.865384615 GHz
offfet 14|[dB "
20
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Start 1 GHz 100 MHz/ Stop 2 GHz
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2 GHz - 20 GHz (10.0 MHz, Middle Channel)
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -35.49 dBm
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.84 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 42.435897436 MHz
Offset 14 |dB
F20
F10
LVL
o
F-10
D1 -13 d¢Bm
F-20
3DB
F-30
-40
1
nIJ,,Im TR PR I PR TETT Y PR WA WU PR T U R (LY (WY AP N (ST ST SOV IRT | N TT1 WY
g ! Laaavi) T AT L A G o) Sa ) N s
-60
[ -70
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1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.16 dBm
Ref 29 dBm “Att 20 dB SWT 2.5 ms 1.846153846 GHz
off$et 14|dB "
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=50
= -60:
[ -70
Start 1 GHz 100 MHz/ Stop 2 GHz

27.JUN.2018 13:38:01

Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.05 dBm

Ref 29 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

Offset 14 |dB

20
1 PK
[vAxH ST
LVL
o
F-10
D1 -13 d¢Bm
F-20
3DB
F-30

JTS‘QJJ‘WWW' l M A AN A e A W JO AN A A

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JUN.2018 13:38:21

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.26 dBm
Ref 29 dBm *Att 10 dB SWT 100 ms 326.907051282 MHz
Offset 14 |dB
F20
1 PH]
[vAXH ST
LV
O
=10
D1 -13 ¢iBm
=20
308
=-30
k-0
1
bl I sl wu.ur-lh TORRTY TXTRWETRR (WIPYUT ] AN PN TRT AL OT PR TN (P /ROy RN
s A YAy WA A gy P {an 4
= -60:
| -70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:39:56
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.82 dBm

Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.971153846 GHz

Offset 14 |dB

|20
1
I3 |10 w
v\ LVL
O
=10

D1 -13 ¢iBm / \
~-20
f \ 3DB

s b s At A st ottt Fundamental test
=-50:

k-60

L-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JUN.2018 13:39:12

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.49 dBm

Ref 29 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

Offset 14 |dB

HE
)

>
=
T
T
Iy
S}

I

D1 -13 ¢iBm

]ﬁ%ﬁdﬂl“ S AN A st At panb bt s b Al

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JUN.2018 13:38:44
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LTE Band 7:

HE
>
x|z
G

Date:

HE
>
x|z
G

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -31.60 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 219.647435897 MHz
off§et 14[dB
20 Al
10
LvL
=
-10
--20
D1 -25 d¢iBm
3DB
30
40
(AT Yt SR N L.w;ml [ITRVEPRRTIVIN 111 "PIRUEN.¥ N Y NIV TIPWNTE TR T TENT I N R
--60
L-70
Start 30 MHz 97 MHz/ Stop 1 GHz
27.JUN.2018 09:47:58
.
1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -39.88 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 2.657051282 GHz
off§et 14|[dB
20
y
F10 v
LvL
Fo
F-10
F-20
D1 -25 diBm
DB
F-30
s Fundamental test
40 VW y
IRV PRI [VRIRTRY I AT YWY N e e rave ¥ WL VIVISN e e ot
I--50
I--60
L-70
Start 1 GHz 200 MHz/ Stop 3 GHz

27.JUN.2018 09:50:14
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3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.59 dBm
Ref 29 dBm *Att 10 dB SWT 135 ms 20.471153846 GHz
Offset 14 |dB
[20
[vAxH ST
LVL
I
~-10
~-20
D1 -25 ¢iBm
3DB
~-30
-40
1
mwﬂw.uwum A MNP Ap ARt an sy HMMW A
~-60
| -70
Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 27.JUN.2018 09:50:51

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -34.24 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 222.756410256 MHz
Offset 14 (dB
20
=G 10
LVL
0
—-10
—-20
D1 -25 d¢iBm
3DB
—-30 T
—-40
uﬂl A A.ul.Jl. nlyoa n RYTIRT) ot by kL Leal od Ao il rt g o Ly
Sa e < Mo P R o Ayt 2
—-60
L -70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 09:53:42
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®

=
)

Date:

=
)

Date:

1 GHz - 3 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.03 dBm
Ref 29 dBm “Att 20 dB SWT 5 ms 2.653846154 GHz
Offset 14 (dB
20
10
LVL
0
—-10
—-20 ,
D1 -25 d¢iBm
! 308
—-30
1
L_a0 \h v
TPPYIY| TRIYY) w17 PN NPPOY PUPRTYIrT Py (et NNTTCR I WY LISV IV RNY
—-50
—-60
L -70
Start 1 GHz 200 MHz/ Stop 3 GHz

27.JUN.2018 09:52:59

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.04 dBm
Ref 29 dBm *Att 10 dB SWT 135 ms 25.189102564 GHz

Offset 14 |dB

I

~-20

D1 -25 ¢Bm

ML AIIAR A ot AN I i e i s S At o b st s i nanJw

Start 3 GHz 2.3 GHz/ Stop 26 GHz

27.JUN.2018 09:52:09

Fundamental test
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®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -36.98 dBm
Ref 29 dBm “Att 10 dB SWT 100 ms 218.092948718 MHz
Offget 14|dB
20
10
LVL
Fo
-10
F-20
D1 -25 ¢Bm
3DB
F--30

PITR AT WL TR e -k el b sl i A b i
7 Y Mol A Sad AA N ad b e Wi~ outf AP A Ay
~-60
[-70
Start 30 MHz 97 MHz/ Stop 1 GHz

27.JUN.2018 09:56:18

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -40.43 dBm
Ref 29 dBm *Att 20 dB SWT 5 ms 2.663461538 GHz

Offset 14 |dB
[20
1o
LVL

I
~-10
~-20

D1 -25 ¢Bm

7
§
J_[[
{
%

STTANWITY PUUTVRRTTNY

Start 1 GHz 200 MHz/ Stop 3 GHz

27.JUN.2018 09:57:09

Fundamental test
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3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.75 dBm
Ref 29 dBm *Att 10 dB SWT 135 ms 6.354166667 GHz
Offset 14 |dB
[20
[vAxH ST
LVL
I
~-10
~-20
D1 -25 ¢Bm
3DB
~-30
-40
1
WM lln b At A AN AN A LA N A (YPRTY WS TN PR | WO YT
i’ Y V!
~-60
| -70
Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 27.JUN.2018 09:57:50

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -37.63 dBm

Ref 29 dBm “Att 10 dB SWT 100 ms 219.647435897 MHz

Offset 14 (dB

20
=G 10
LVL
=0
==10
==20
D1 -25 ¢iBm
3DB
==30

—-40 ‘
TN .lm{j ALl b Al A it
S e

(N T T T TR IRUTY PY LT T INeT TN}
A S LA ha it ) L g 4 a i
—-60
L-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 09:59:49
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1 GHz - 3 GHz (20.0 MHz, Middle Channel)

®

Ref 29 dBm

“RBW 1 MHz
“VBW 3 MHz

*Att 20 dB SWT 5 ms

Marker 1 [T1 ]
-39.17 dBm
2.663461538 GHz

Offset 14 |dB

=
)

[vAxH ST

I

~-20

D1 -25 ¢Bm

I 308 Fundamental test

Start 1 GHz

Date: 27.JUN.2018 09:59:09

200 MHz/

Stop 3 GHz

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

Ref 29 dBm

“RBW 1 MHz
“VBW 3 MHz

“Att 10 dB SWT 135 ms

Marker 1 [T1 ]
-46.58 dBm
24.783653846 GHz

Offset 14 (dB

=
)

=G 10

0

—-10

—-20

D1 -25 d¢iBm

—-40

AN

—-50

ARl Tl

—-60

-70

Start 3 GHz

Date: 27.JUN.2018 09:58:25

2.3 GHz/

Stop 26 GHz
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LTE Band 12:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.22 dBm
Ref 29 dBm “Att 20 dB SWT 100 ms 959.583333333 MHz
Ooff$et 14|dB "
|20
1 PK
MAXH [T AN
LvL
Fo \
~-10
D1 -13 ¢iBm
=-20:
«s Fundamental test
=30
-40
e LMt
=60
[ -70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:46:30

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.23 dBm

Ref 29 dBm * ALt 10 dB SWT 55 ms 2.125000000 GHz

Offset 14 (dB

20 [ A]
1 PK]
MAXH ST
LvL
~o:
~-10
D1 -13 {iBm
~-20
3DB
~-30

-40
WW”L"““MM.‘ MMt SNl N RV LM

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JUN.2018 13:48:50
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®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

“RBW 100 kHz
“VBW 300 kHz

Ref 29 dBm *Att 20 dB SWT 100 ms

Marker 1 [T1 ]

-45.84 dBm
738.846153846 MHz

Offset 14 |dB

e

I

D1 -13 ¢iBm

[~

~-20

Fundamental test

A Wb L

Start 30 MHz 97 MHz/

27.JUN.2018 13:50:15

Stop 1 GHz

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.93 dBm
Ref 29 dBm “Att 10 dB SWT 55 ms 3.163461538 GHz
Offset 14 (dB
20
10
LVL
0
—-10
D1 -13 d¢iBm
—-20
3DB
—-30
—-40
1
WMWWMHIL T RTSR TN AU R
—-60
L -70
Start 1 GHz 900 MHz/ Stop 10 GHz

27.JUN.2018 13:49:24
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.11 dBm
Ref 29 dBm “Att 20 dB SWT 100 ms 109.278846154 MHz
Ooff$et 14|dB "
|20
VAXH [T
\ o
o
F-10

D1 -13 ¢iBm
~-20

Fundamental test

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:50:58

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.53 dBm
Ref 29 dBm “Att 10 dB SWT 55 ms 3.495192308 GHz
Offget 14 |dB
20
MAXH JEETY
LVL
~o
~-10
D1 -13 ¢iBm
~-20
308
~-30:
~-40
1
RV TR S IV, Ll g bl it
~-60:
L-70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JUN.2018 13:51:21
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.16 dBm

Ref 29 dBm *Att 20 dB SWT 100 ms 735.737179487 MHz

Offset 14 (dB

20 [ A]
MAXH RS
LvL
=0
==-10

3DB

|

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:52:13

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.99 dBm
Ref 29 dBm “ ALt 10 dB SWT 55 ms 3.350961538 GHz
Offset 14 |dB
20
MAXH ST
LVL
=0
==10
D1 -13 diBm
==20
3DB
==30
~-40
1
WMMWwMWVWW»W
==60
| -70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JUN.2018 13:51:39

D1 -13 {iBm
—-20 \

Fundamental test
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LTE Band 17:
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44_.97 dBm

Ref 29 dBm “Att 20 dB SWT 100 ms 740.400641026 MHz

Offgset 14 |dB

I-20 "l!!

HE
>
x|z
G

10

o

D1 -13 ¢iBm

~-20

3DE

1
PTOTTTITTS) R ITIATY EOWT, UM%WWW

=
<

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:53:48

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.21 dBm
Ref 29 dBm “Att 10 dB SWT 55 ms 2.125000000 GHz
Offget 14|dB
20
[ PK
MAXH [T
LVL
Fo
-10
D1 -13 ¢iBm
20
DB
F--30:
F--40:
1
WMMMW hiar Wi Moo A o A W st Pt A
I--60:
[ -70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JUN.2018 13:54:24

- { * Fundamental test
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.74 dBm

Ref 29 dBm *Att 20 dB SWT 100 ms 519.663461538 MHz

Offset 14 |dB

[-20
MAXH ST

I

D1 -13 ¢iBm

~-20

J ..  Fundamental test

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JUN.2018 13:55:40

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44._.65 dBm
Ref 29 dBm *Att 10 dB SWT 55 ms 1.418269231 GHz
Offset 14 |dB
[20
MAXH ST}
LVL
I
~-10
D1 -13 ¢iBm
~-20
DB
~-30
[--405
ooyl SIS AN i i AUy st i S A M o br A
=50
~-60
[-70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JUN.2018 13:54:42
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2018-06-07.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:
Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
Frequency RR(;(:;;:: ) Tlg::ti;:) le . Cable | Antenna A:)Js;,l;te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy
(dB) (dB)
GSM Mode, Middle channel
243.56 37.69 288 25 H -59.3 0.31 0 -59.61 -13 46.61
243.56 36.42 135 2.0 V -60.6 0.31 0 -60.91 -13 47.91
1673.2 70.65 308 15 H -36.4 1.30 8.90 -28.80 -13 15.80
1673.2 63.83 29 2.2 \% -42.6 1.30 8.90 -35.00 -13 22.00
2509.8 61.51 185 2.0 H -42.0 2.60 10.20 -34.40 -13 21.40
2509.8 58.81 288 14 V -44.1 2.60 10.20 -36.50 -13 23.50
3346.4 55.29 54 1.5 H -45.3 1.40 11.80 -34.90 -13 21.90
3346.4 53.99 229 1.8 \% -46.5 1.40 11.80 -36.10 -13 23.10
WCDMA Mode, Middle channel
241.58 37.49 58 2.3 H -59.5 0.31 0 -59.81 -13 46.81
241.58 36.28 70 1.6 V -60.7 0.31 0 -61.01 -13 48.01
1673.2 4791 54 2.2 H -59.2 1.30 8.90 -51.60 -13 38.60
1673.2 53.84 141 1.6 \% -52.6 1.30 8.90 -45.00 -13 32.00
2509.8 56.72 183 15 H -46.8 2.60 10.20 -39.20 -13 26.20
2509.8 57.75 99 2.0 Vv -45.2 2.60 10.20 -37.60 -13 24.60
3346.4 53.33 43 1.9 H -47.3 1.40 11.80 -36.90 -13 23.90
3346.4 51.51 39 1.5 V -48.9 1.40 11.80 -38.50 -13 25.50

FCC Part 27, FCC Part 22H/24E
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30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Su(l?)::)ilt:te(:ntenna Absolute FCC Part 24E
(MHz) ((;;(llll\l’lig ])Aelg'leee Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

GSM Mode, Middle channel

243.56 37.55 57 11 H -59.5 0.31 -59.81 -13 46.81

243.56 36.84 352 1.3 \Y -60.2 0.31 -60.51 -13 4751

3760 55.21 220 2.4 H -45.9 1.60 11.90 -35.60 -13 22.60

3760 55.66 263 2.2 \ -44.9 1.60 11.90 -34.60 -13 21.60

5640 59.56 217 1.7 H -38.0 1.70 12.40 -27.30 -13 14.30

5640 59.04 232 2.3 \Y -38.2 1.70 12.40 -27.50 -13 14.50

WCDMA Mode Band I1, Middle channel

241.58 37.15 300 1.8 H -59.9 0.31 -60.21 -13 47.21

241.58 36.09 346 1.8 \Y -60.9 0.31 -61.21 -13 48.21

3760 65.41 330 1.8 H -35.8 1.50 11.80 -25.50 -13 12.50

3760 63.87 87 2.3 \ -36.9 1.50 11.80 -26.60 -13 13.60

5640 53.79 105 1.6 H -44.2 1.60 12.10 -33.70 -13 20.70

5640 51.44 78 2.1 \Y -45.9 1.60 12.10 -35.40 -13 22.40

30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency Receiyer Turntable Rx Antenna Sug::::teintenna Absolute FCC Part 27
(MHz) l(‘g;‘;‘:;% l‘;‘gleee Height | Polar | Level | ' Gain (%ig,:ll) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

WCDMA Mode Band 1V, Middle channel

241.58 37.09 234 2.3 H -59.9 0.31 -60.21 -13 47.21

241.58 36.26 354 1.2 \ -60.7 0.31 -61.01 -13 48.01

3465.2 64.25 4 14 H -35.9 1.40 11.80 -25.50 -13 12.50

3465.2 63.15 104 15 \Y -36.9 1.40 11.80 -26.50 -13 13.50

5197.8 53.06 342 1.7 H -44.8 1.60 12.10 -34.30 -13 21.30

5197.8 51.12 293 1.7 \ -46.8 1.60 12.10 -36.30 -13 23.30
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vrfn) (dBm) (dB)
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 2, Middle channel
Test frequency range:30 MHz ~ 20 GHz
226.52 37.26 61 1.9 H -59.70 0.31 0 -60.01 -13 47.01
226.52 36.15 81 2.0 V -60.80 0.31 0 -61.11 -13 48.11
3760.00 58.66 202 1.3 H -42.6 1.50 11.80 -32.30 -13 19.30
3760.00 62.91 22 14 \Y/ -37.8 1.50 11.80 -27.50 -13 14.50
5640.00 52.27 222 2.1 H -45.3 1.70 12.40 -34.60 -13 21.60
5640.00 48.45 197 13 V -48.8 1.70 12.40 -38.10 -13 25.10
Band 4, Middle channel
Test frequency range:30 MHz ~ 18 GHz
226.52 37.42 284 2.5 H -59.60 0.31 0 -59.91 -13 46.91
226.52 36.26 39 2.3 V -60.70 0.31 0 -61.01 -13 48.01
3465.00 59.27 235 2.3 H -41.1 1.50 12.00 -30.60 -13 17.60
3465.00 62.69 83 1.2 V -38.5 1.50 12.00 -28.00 -13 15.00
5197.50 46.43 334 1.6 H -52.2 1.60 12.10 -41.70 -13 28.70
5197.50 44.45 244 1.2 \Y/ -53.7 1.60 12.10 -43.20 -13 30.20
Band 7, Middle channel
Test frequency range:30 MHz ~ 26 GHz
226.52 37.59 221 1.9 H -59.40 0.31 0 -59.71 -25 34.71
226.52 37.28 38 2.4 \Y -59.70 0.31 0 -60.01 -25 35.01
5070.00 51.25 273 1.1 H -46.6 1.60 12.10 -36.10 -25 11.10
5070.00 48.29 216 18 V -49.6 1.60 12.10 -39.10 -25 14.10
7605.00 60.97 165 1.8 H -34.2 2.10 10.50 -25.80 -25 0.80
7605.00 56.39 188 2.0 \Y -38.6 2.10 10.50 -30.20 -25 5.20
Band 12, Middle channel
Test frequency range: 30 MHz ~ 10GHz
226.52 37.82 300 25 H -59.20 0.31 0 -59.51 -13 46.51
226.52 37.46 43 1.7 V -59.50 0.31 0 -59.81 -13 46.81
1415.00 54.45 78 1.3 H -53.4 1.60 7.90 -47.10 -13 34.10
1415.00 52.85 48 1.1 \Y/ -55.2 1.60 7.90 -48.90 -13 35.90
2122.50 50.54 7 1.3 H -51.5 1.30 9.70 -43.10 -13 30.10
2122.50 53.06 278 24 Vv -49.9 1.30 9.70 -41.50 -13 28.50
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Report No.: RSZ180528003-00D

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna All)‘solulte Limit | Margin
(MHz) Reading Angle Height | Polar | Level Loss Gain (dg:l) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 17, Middle channel
Test frequency range: 30 MHz ~ 10GHz
226.52 37.96 295 2.1 H -59.00 0.31 0 -59.31 -13 46.31
226.52 37.23 96 19 V -59.80 0.31 0 -60.11 -13 47.11
1420.00 54.82 202 15 H -53.0 1.60 7.90 -46.70 -13 33.70
1420.00 51.67 259 2.1 \Y% -56.4 1.60 7.90 -50.10 -13 37.10
2130.00 50.92 74 11 H -51.2 1.30 9.70 -42.80 -13 29.80
2130.00 53.61 141 1.3 \Y% -49.3 1.30 9.70 -40.90 -13 27.90

Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 23~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Haiguo Li from 2018-06-03 to 2018-06-27.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Report No.: RSZ180528003-00D

Cellular Band, Left Band Edge for GSM (GMSK) Mode

Spectrum |

&
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Cellular Band, Right Band Edge for GSM (GMSK) Mode
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Cellular Band, Left Band Edge for EDGE Mode

Spectrum |

&
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Cellular Band, Right Band Edge for EDGE Mode
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Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

Spectrum | ||:%:| I

Ref Level 37.50 dBm Offset 7.50 dB @ RBW 100 kHz
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Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

Spectrum | ||:%:| I
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

Spectrum | ||:%:| I
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Cellular Band, Right Band Edge for HSDPA (16QAM) Mode
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Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

Spectrum |

&
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Cellular Band, Right Band Edge for HSUPA (BPSK) Mode
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PCS Band, Left Band Edge for GSM (GMSK) Mode

Spectrum | ||:%:| I
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[& Att 40 dB @ SWT 3 ms @ YBW 10 kHz Mode Auto FFT  Input 1 AC
O1Rm Max

M1[1] -19.05 dBm
1.84999710 GHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-G0 dBm |
CF 1.85 GHz 691 pts

Span 2.0 MHz

Date: 11.JUN.2018 14:19:53

PCS Band, Right Band Edge for GSM (GMSK) Mode
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PCS Band, Left Band Edge for EDGE Mode

Spectrum |

&

Ref Level 37.50 dBm Offset 7,50 dB @ RBW & kHz
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PCS Band, Right Band Edge for EDGE Mode
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PCS Band, Left Band Edge for WCDMA (BPSK) Mode

Spectrum | ||:%:| I
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PCS Band, Right Band Edge for WCDMA (BPSK) Mode
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PCS Band, Left Band Edge for HSDPA (16QAM) Mode

Spectrum | ||:%:| I
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PCS Band, Right Band Edge for HSDPA (16QAM) Mode
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PCS Band, Left Band Edge for HSUPA (BPSK) Mode

Spectrum | ||:%:| I
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PCS Band, Right Band Edge for HSUPA (BPSK) Mode
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AWS Band, Left Band Edge for WCDMA (BPSK) Mode

Spectrum | ||:%:| I
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AWS Band, Left Band Edge for HSDPA (16QAM) Mode

Spectrum | ||:%:| I
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AWS Band, Left Band Edge for HSUPA (BPSK) Mode

Spectrum | ||:%:| I
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Band 2:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:1 I
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QPSK (1.4 MHz, FULL RB) - Right Band Edge
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (1.4 MHz, FULL RB) - Right Band Edge
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QPSK (3.0 MHz, FULL RB) - Left Band Edge
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30 dBm 1.91000870 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

H

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 13:23:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 30 kHz

[& Att 30 dB SWT 63.2 45 @ VBW 100 kHz Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -21.49 dBm
30 dem 1.84999940 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm }

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 6.0 MHz

Date: 3.JUN.2018 13:20:41

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 30 kHz

& Att 30 de SWT 63.2 ys @ YBW 100 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -20.91 dBm
30 dBm 1.91000870 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 13:22:19
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

) M1[1] ~16.94 dBm
30 dem 1.8499940 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 13:26:55

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -17.44 dBm
30 dBm 1.9100140 GHz

20 dBm

10 dBm

0 dem

<10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 13:27:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

q M1[1] -16.91 dBm
30 dem 1.8499860 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40-dim

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 13:30:01

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -18.10 dBm
30 dBm 1.9100140 GHz

20 dBm

10 dBm

0 dem

<10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 13:28:38
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

q M1[1] -24.18 dBm
30 dem 1.8499710 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 13:34:50

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -26.88 dBm
30 dBm 1.9100290 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

i

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 13:33:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

q M1[1] -23.89 dBm
30 dem 1.8499850 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 13:31:30

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 70 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -25.46 dBm
30 dBm 1.9100290 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dem

e

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 13:32:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

[& Att 30 dB @ SWT S0 ps & YBW 1 MHz Mode auto FFT  Input 1 AC
O1Rm Max

q M1[1] -19.97 dBm
30 dem 1.8492190 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm .

-30 dBm —

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 30.0 MHz

Date: 3.JUN.2018 14:20:03

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

& Att 30 dB & SWT 50 ps & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -22.95 dBm
30 dBm 1.9100430 GHz

20 dBm

10 dBm

0/dem

+10 dBm

01 -13.000 dBm

-20 dBm hil

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 30.0 MHz

Date: 3.JUN.2018 14:21:26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

Spectrum |

&

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz
[& Att 30 dB @ SWT 50 ps & ¥YBW 1 MHz

Mode Auto FFT  Input 1 AC

O1Rm Max

30 dBm

M1[1] -20.25 dBm

20 dBm

1.8492620 GHz

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm ¥

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts

Span 30.0 MHz

Date: 3.JUN.2018 14:23:19

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

Spectrum |

(=)

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz
|& ALt 30 dB @ SWT 50 ps & ¥YBW 1 MHz

Mode Auto FFT  Input 1 AC

O1Rm Max

30 dBm

mM1[1] -23.31 dBm

20 dBm

1.9100430 GHz

10 dBm

0/dem

=10 dBm

01 -13.000 dBm

-20 dBm ks

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 30.0 MHz

Date: 3.JUN.2018 14:22:18

FCC Part 27, FCC Part 22H/24E

Page 160 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

[& Att 30 dB @ SWT S0 ps & YBW 1 MHz Mode auto FFT  Input 1 AC
O1Rm Max

) M1[1] ~24.10 dBm
30 dem 1.8499420 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 40.0 MHz

Date: 3.JUN.2018 14:28:31

QPSK (20.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

& Att 30 dB & SWT 50 ps & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -21.99 dBm
30 dBm 1.9100580 GHz

20 dBm

10 dBm

0 dem

-.0dBm

01 -13.000 dBm

-20 dem

=

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 40.0 MHz

Date: 3.JUN.2018 14:27:06
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

[& Att 30 dB @ SWT S0 ps & YBW 1 MHz Mode auto FFT  Input 1 AC
O1Rm Max

q M1[1] -23.00 dBm
30 dem 1.8499570 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm hiid
¥

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 40.0 MHz

Date: 3.JUN.2018 14:25:08

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

& Att 30 dB & SWT 50 ps & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -22.81 dBm
30 dBm 1.9100580 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm .

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts

Span 40.0 MHz

Date: 3.JUN.2018 14:26:28
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

Spectrum |

(=)

Ref Level 34.00 dbm
& Att

Offset 14.00 dB & RBW 30 kHz

30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm (1

20 dBm

-21.21 dBm
1.70991490 GHz

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

M1
-20 dBm

-30 dBm

=40 dBm

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 14:31:38

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Spectrum |

(=)

Ref Level 34.00 dbm
& Att

Offset 14.00 dB & RBW 30 kHz

30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm (1

20 dBm

-21.60 dBm
1.75505270 GHz

10 dBm

0 dem

-10.dBm

D1 -13.000 dBm

-20 dBm ML

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 14:33:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

[& Att 30 dB @ SWT 190 ps & YBW 100 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -22.28 dBm
30 dem 1.70974880 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dam L

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 2.8 MHz

Date: 3.JUN.2018 14:36:06

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

& Att 30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -21.21 dBm
30 dBm 1.75500410 GHz

20 dBm

10 dBm

0 dem

-10.dBm

01 -13.000 dBm

=20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 14:34:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

Spectrum |

&

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz
[& Att 30 dB @ SWT 190 ps & YBW 100 kHz  Mode &uto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm [

20 dBm

-27.38 dBm
1.70993920 GHz

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm
M1
b4
-30 dBm
{4 d8m
-50 dBm
-60 dBm
CF 1.71 GHz 691 pts Span 6.0 MHz

Date: 3.JUN.2018 14:42:28

QPSK (3.0 MHz, FULL RB) - Right Band Edge

Spectrum |

(=)

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz
|& ALt 30 dB @ SWT 190 ps & YBW 100 kHz Mode Auto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm (1

20 dBm

-26.76 dBm
1.75529520 GHz

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

~20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 14:40:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

[& Att 30 dB @ SWT 190 ps & YBW 100 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -27.01 dBm
30 dem 1.70989640 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm
M1
¥
-30 dBm
-&0.dBrmn
-50 dBm
-60 dBm
CF 1.71 GHz 691 pts Span 6.0 MHz

Date: 3.JUN.2018 14:37:54

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

& Att 30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -24.82 dBm
30 dBm 1.75500000 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dem

i

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 14:39:32
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -18.33 dBm
30 dem 1.7099970 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40. i

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 14:43:44

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -20.53 dBm
30 dBm 1.7550140 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 14:44:56

FCC Part 27, FCC Part 22H/24E Page 167 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -20.74 dBm
30 dem 1.7099860 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 14:46:35

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -20.11 dBm
30 dBm 1.7550140 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm .

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 14:45:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 3B ps @ VBW 300 kHz  Mode Auto FFT  Input 1 &4C
O1Rm Max

q M1[1] -21.99 dBm
30 dem 1.7099710 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm i

-30 dBm

-aC dam

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 14:50:40

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm  Offset 14.00 dB @ RBW 100 kHz

& Att 30 de SWT 38 s @ VBW 300 kHz  Mode Auto FFT  Input 1 4C
O1Rm Max

4 mM1[1] -22.25 dBm
30 dBm 1.7550290 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

20 dem L

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 14:49:48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 3B ps @ VBW 300 kHz  Mode Auto FFT  Input 1 &4C
O1Rm Max

q M1[1] -22.65 dBm
30 dem 1.7099710 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm -

-30 dBm

“an'dem

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 14:51:24

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm  Offset 14.00 dB @ RBW 100 kHz

& Att 30 de SWT 38 s @ VBW 300 kHz  Mode Auto FFT  Input 1 4C
O1Rm Max

4 mM1[1] -24.22 dBm
30 dBm 1.7550290 GHz

20 dBm

10 dBm

0 dem

-0 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 20.0 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

[& Att 30 dB @ SWT S0 ps & YBW 1 MHz Mode auto FFT  Input 1 AC
O1Rm Max

q M1[1] -22.00 dBm
30 dem 1.7099570 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm il

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 30.0 MHz

Date: 3.JUN.2018 14:56:25

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

& Att 30 dB & SWT 50 ps & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -23.53 dBm
30 dBm 1.7550430 GHz

20 dBm

10 dBm

0dem

-10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 30.0 MHz

Date: 3.JUN.2018 14:54:59
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

[& Att 30 dB @ SWT S0 ps & YBW 1 MHz Mode auto FFT  Input 1 AC
O1Rm Max

q M1[1] -23.05 dBm
30 dem 1.7099710 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm hiid
¥

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 30.0 MHz

Date: 3.JUN.2018 14:53:27

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

& Att 30 dB & SWT 50 ps & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -23.29 dBm
30 dBm 1.7550430 GHz

20 dBm

10 dBm

0/dem

-10 dBm

01 -13.000 dBm

-20 dBm E:

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 30.0 MHz

Date: 3.JUN.2018 14:54:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

[& Att 30 dB @ SWT S0 ps & YBW 1 MHz Mode auto FFT  Input 1 AC
O1Rm Max

q M1[1] -21.46 dBm
30 dem 1.7099570 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm s

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 40.0 MHz

Date: 3.JUN.2018 14:57:56

QPSK (20.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

& Att 30 dB & SWT 50 ps & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -22.63 dBm
30 dBm 1.7550580 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

20 dBm |

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 40.0 MHz

Date: 3.JUN.2018 14:59:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

[& Att 30 dB @ SWT S0 ps & YBW 1 MHz Mode auto FFT  Input 1 AC
O1Rm Max

q M1[1] -25.53 dBm
30 dem 1.7099420 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.71 GHz 691 pts Span 40.0 MHz

Date: 3.JUN.2018 15:01:05

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 300 kHz

& Att 30 dB & SWT 50 ps & ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -22.63 dBm
30 dBm 1.7550580 GHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

20 dBm |

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.755 GHz 691 pts

Span 40.0 MHz

Date: 3.JUN.2018 14:59:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180528003-00D

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.99 dBm
Ref 29 dBm “Att 10 dB SWT 5 ms 2.499983974 GHz
Ooff$et 14|dB "
|20
1 RM
MAXH I EET
/L,LuﬂqMAukA.m¢~twAuKJ»ALwaaAv4m\ LVL
i / \
F-10
D1 -13 ¢iBm ] \
/
F-20
L a0 FERT .;.,,.W"" .
f--50
f--60
| -70
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 27.JUN.2018 10:25:31

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.28 dBm

Ref 29 dBm *Att 10 dB SWT 5 ms 2.570016026 GHz

|20

MAXH IEET

MMWMM v

/ D1 -13 ¢iBm l'h

=30 A V“\Nﬁ‘\l\}w

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 27.JUN.2018 10:30:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180528003-00D

®

1 RY

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.30 dBm
Ref 29 dBm *Att 10 dB SWT 5 ms 2.499983974 GHz

20 "lﬂ

e

Lo /
~-10

D1 -13 ¢iBm ]

-20
Lso A A«MW’A/ e

PR
ﬂ;i‘ﬁlm

Center 2.5 GHz 1 MHz/ Span 10 MHz

27.JUN.2018 10:27:30

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.02 dBm
Ref 29 dBm “Att 10 dB SWT 5 ms 2.570016026 GHz

Offgset 14 |dB

VL

TMWWWMV\ -

/ D1 -13 ¢iBm \

o w“‘hﬁuh
Ml

Center 2.57 GHz 1 MHz/ Span 10 MHz

27.JUN.2018 10:28:59
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180528003-00D

®

1 RY

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.63 dBm
Ref 29 dBm “Att 10 dB SWT 10 ms 2.499967949 GHz
off$et 14|dB "
|20
10

, WWW”‘W“H\
|

~-10

W ‘1
[ s M Jl...A\H.wj 3DB

D1 -13 ¢iBm

Center 2.5 GHz 2 MHz/ Span 20 MHz

27.JUN.2018 10:33:55

QPSK (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.22 dBm
Ref 29 dBm “Att 10 dB SWT 10 ms 2.570032051 GHz
Offget 14|dB
20
10
LVL
WWMWM«
410 l
D1 -13 ¢iBm \
#{20 4

i

Center 2.57 GHz 2 MHz/ Span 20 MHz

27.JUN.2018 10:31:25
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®

1 RY

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.39 dBm
Ref 29 dBm *Att 10 dB SWT 10 ms 2.499935897 GHz
off§et 14[dB "
F20
10
LV
A ,M et ML AR iy
i { \
~-10 ’ \
D1 -13 ¢iBm J &
~-20 7
3DB
L _30 " Al nnll‘\m"‘} ’
M v
-40 W
~-50
~-60
[ -70
Center 2.5 GHz 2 MHz/ Span 20 MHz
27.JUN.2018 10:33:17

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24_.63 dBm
Ref 29 dBm ALt 10 dB SWT 10 ms 2.570032051 GHz
Offset 14 |dB
[-20

LvL

ALt M L¢L»W
rol

D1 -13 ¢iBm \
1/ ¥

A AT

Center 2.57 GHz 2 MHz/ Span 20 MHz

27.JUN.2018 10:32:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180528003-00D

®

1 RY

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -18.12 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.499951923 GHz
off§et 14[dB "
F20
10
/WWWMMMJWNM RTT e B
i K k
F-10
D1 -13 ¢Bm ’J l
20
ﬂﬁAW*JWA”mﬂw#/ 3DB
F-30: L
F--50:
I--60:
[ -70
Center 2.5 GHz 3 MHz/ Span 30 MHz
27.JUN.2018 10:35:03

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -18.72 dBm
Ref 29 dBm ATt 10 dB SWT 2.5 ms 2.570048077 GHz
Offset 14 |dB
20
=10
MMWW'\ L
+10: kl
D1 -13 ¢iBm
J |
-20
[Mtigeu .
=30 %‘m{%

Center 2.57 GHz 3 MHz/ Span 30 MHz

27.JUN.2018 10:37:13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180528003-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz
*VBW 500 kHz

®

Marker 1 [T1 ]
-16.71 dBm

3DB

Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.499855769 GHz
off}et 14[dB
k20
.
[vaxH TS
ﬂ } ,1'1'u_||n.. _“ 0
i / \
F-10
D1 -13 giBm I i
™ LMMWJ
I--30 MMW

Center 2.5 GHz

Date: 27.JUN.2018 10:35:38

3 MHz/

Span 30 MHz

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz
*VBW 500 kHz
“Att 10 dB SWT 2.5 ms

Ref 29 dBm

Marker 1 [T1 ]
-19.66 dBm
2.570048077 GHz

Offgset 14

dB

MAXH JEET

;M}»MMLWM

LvL

D1 -13
‘[—20

F-40

=

Center 2.57 GHz

Date: 27.JUN.2018 10:36:32

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180528003-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.53 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.499935897 GHz
off$et 14|dB "
|20
-
10
TR R N IR PV APV
O

~-10

D1 -13 ¢iBm

L_30 N 1;1'1-1 WW 3DB
JIW

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 27.JUN.2018 10:43:20

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.06 dBm

Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.570192308 GHz

Offgset 14 |dB

MAXH JEET

whwwm,wmmwwmww e

D1 -13 ¢iBm \
{—20
LMH i\ 3DB
k_30: M‘J‘\ml

k_40 WL] Mk

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 27.JUN.2018 10:40:42
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®

1 RY

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -25.46 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.496858974 GHz
off§et 14[dB "
20
10
LVL
WWWWW "
i / \
F-10 I 1
D1 -13 ¢iBm J k
20
]
30 M 1 AL
40 y
I--60:
[ -70
Center 2.5 GHz 4 MHz/ Span 40 MHz
27.JUN.2018 10:42:42

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.18 dBm
Ref 29 dBm ATt 10 dB SWT 2.5 ms 2.570064103 GHz
Offget 14 |dB
[-20
=10
LvL
410 \
D1 -13 ¢iBm \
;1—20
g g
L_s0 N

Lao iy

g

Center 2.57 GHz 4 MHz/ Span 40 MHz

27.JUN.2018 10:41:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

Band 12:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

Spectrum |

(=)

Ref Level 34.00 dbm
& Att

Offset 14.00 dB & RBW 30 kHz

30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm (1

20 dBm

-21.81 dBm
698.99590 MHz

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm M

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 15:10:42

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Spectrum |

(=)

Ref Level 34.00 dbm
& Att

Offset 14.00 dB & RBW 30 kHz

30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm (1

20 dBm

-19.25 dBm
716.05270 MHz

10 dBm

0 dem

-10/dBm

D1 -13.000 dBm

-20 dBm X

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 15:08:58
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Spectrum |

(=)

Ref Level 34.00 dbm
& Att

Offset 14.00 dB & RBW 30 kHz

30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm (1

20 dBm

-21.16 dBm
698.99590 MHz

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 15:04:55

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

Spectrum |

(=)

Ref Level 34.00 dbm
& Att

Offset 14.00 dB & RBW 30 kHz

30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC

O1Rm Max

M1[1
30 dBm (1

20 dBm

-19.25 dBm
716.02840 MHz

10 dBm

0 dem

-10/dBm

D1 -13.000 dBm

-20 dBm X

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 2.8 MHz

Date: 3.JUN.2018 15:07:19
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

[& Att 30 dB @ SWT 190 ps & YBW 100 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -22.53 dBm
30 dem 698.99590 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm -

-30 dBm

-<0.dBm

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts Span 6.0 MHz

Date: 3.JUN.2018 15:12:48

QPSK (3.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

& Att 30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -21.32 dBm
30 dBm 716.11290 MHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

+20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 15:14:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

[& Att 30 dB @ SWT 190 ps & YBW 100 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -26.22 dBm
30 dem 698.99130 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-4odim

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 15:17:08

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 30 kHz

& Att 30 dB & SWT 190 ps & YBW 100 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -21.37 dBm
30 dBm 716.11290 MHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

M1
+20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 6.0 MHz

Date: 3.JUN.2018 15:15:54
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QPSK (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -17.50 dBm
30 dem 698.9860 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 15:21:24

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

) M1[1] “17.40 dBm
30 dem 716.0140 MHz

20 dBm

10 dBm

0 dem

<10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 15:20:02
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -18.59 dBm
30 dem 698.9910 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 15:18:12

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

) M1[1] ~16.90 dBim
30 dem 716.0140 MHz

20 dBm

10 dBm

0 dem

<10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 15:19:24
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -22.92 dBm
30 dem 698.9860 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm had
¥

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 15:22:44

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -25.01 dBm
30 dBm 716.0290 MHz

20 dBm

10 dBm

0 dem

-0 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 15:24:25
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -21.94 dBm
30 dem 698.8550 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm M

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 699.0 MHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 15:26:39

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -25.78 dBm
30 dBm 716.0290 MHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

il

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 15:25:06
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Band 17:
QPSK (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:1 I

Ref Level 34.00 dbm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

J mM1[1] -17.18 dBm
30 dBm 703.9860 MHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 704.0 MHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 15:31:49

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:1 I

Ref Level 34.00 dbm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

| M1[1] “17.72 dBm
30 dem 716.0140 MHz

20 dBm

10 dBm

0 dem

<10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 15:30:30
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -17.41 dBm
30 dem 703.9860 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40°dBm

-50 dBm

-60 dBm

CF 704.0 MHz 691 pts Span 10.0 MHz

Date: 3.JUN.2018 15:29:13

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

) M1[1] ~17.67 dBim
30 dem 716.0140 MHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 10.0 MHz

Date: 3.JUN.2018 15:29:46
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -23.81 dBm
30 dem 703.9860 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dRm

-50 dBm

-60 dBm

CF 704.0 MHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 15:33:03

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -24.40 dBm
30 dBm 716.0290 MHz

20 dBm

10 dBm

0 dem

-0 dBm

01 -13.000 dBm

-20 dBm

A

-30 dBm =

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 15:34:03
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

[& Att 30 dB @ SWT 190 ps & YBW 300 kHz  Mode &uto FFT  Input 1 AC
O1Rm Max

q M1[1] -23.00 dBm
30 dem 703.9710 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm had
¥

-30 dBm

-40 B

-50 dBm

-60 dBm

CF 704.0 MHz 691 pts Span 20.0 MHz

Date: 3.JUN.2018 15:36:39

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB & RBW 100 kHz

& Att 30 dB & SWT 190 ps & YBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

4 mM1[1] -26.55 dBm
30 dBm 716.0290 MHz

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBm

-20 dBm

e

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 716.0 MHz 691 pts

Span 20.0 MHz

Date: 3.JUN.2018 15:34:30
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2018-05-30.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)
-30 15 0.01793 25
-20 15 0.01793 2.5
-10 14 0.01673 2.5
0 14 0.01673 25
10 3.8 14 0.01673 25
20 13 0.01554 25
30 15 0.01793 2.5
40 16 0.01913 25
50 17 0.02032 2.5
- V min.= 3.6 18 0.02152 2.5
V max.= 4.3 19 0.02271 25
EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | e Eee |
(Voo) (Hz) (ppm)

-30 10 0.01195 2.5
-20 10 0.01195 2.5
-10 8 0.00956 2.5
0 8 0.00956 2.5
10 3.8 8 0.00956 25
20 4 0.00478 25
30 8 0.00956 25
40 10 0.01195 25
50 13 0.01554 2.5
- V min.= 3.6 15 0.01793 2.5
V max.= 4.3 18 0.02152 2.5
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WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Voo) (Hz) (ppm)
-30 -8 -0.00956 2.5
-20 -8 -0.00956 2.5
-10 -7 -0.00837 25
0 -7 -0.00837 25
10 3.8 -7 -0.00837 25
20 -6 -0.00717 25
30 -7 -0.00837 25
40 -8 -0.00956 25
50 -8 -0.00956 25
V min.= 3.6 -9 -0.01076 2.5
= V max.= 4.3 -9 -0.01076 2.5
PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Voo) (Hz) (ppm)
-30 30 0.01596 pass
-20 30 0.01596 pass
-10 28 0.01489 pass
0 28 0.01489 pass
10 3.8 28 0.01489 pass
20 25 0.01330 pass
30 28 0.01489 pass
40 30 0.01596 pass
50 32 0.01702 pass
V min.= 3.6 35 0.01862 pass
2 V max.= 4.3 37 0.01968 pass

FCC Part 27, FCC Part 22H/24E

Page 198 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180528003-00D

EDGE Mode
Middle Channel, f,=1880.0 MHz
Tomperaare | GO | P PR
(Vo) (Hz) (ppm)
-30 30 0.01596 pass
-20 30 0.01596 pass
-10 28 0.01489 pass
0 28 0.01489 pass
10 3.8 28 0.01489 pass
20 24 0.01277 pass
30 28 0.01489 pass
40 30 0.01596 pass
50 30 0.01596 pass
V min.= 3.6 32 0.01702 pass
2 V max.= 4.3 34 0.01809 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem;()g)ature Voltag(:} ::)pplied Fr;gl;s;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 -6 -0.00319 pass
-20 -6 -0.00319 pass
-10 -6 -0.00319 pass
0 -5 -0.00266 pass
10 3.8 -5 -0.00266 pass
20 -4 -0.00213 pass
30 -5 -0.00266 pass
40 -6 -0.00319 pass
50 -8 -0.00426 pass
V min.= 3.6 -8 -0.00426 pass
2 V max.= 4.3 -9 -0.00479 pass

FCC Part 27, FCC Part 22H/24E Page 199 of 206




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180528003-00D

AWS Band (Part 27)
WCDMA Mode

Temperature Szggl‘i’: q Fy Fy F Limit | Fy Limit
(C) Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.309895 | 1754.68953 1710 1755
-20 1710.30801 | 1754.683972 | 1710 1755
-10 1710307501 | 1754.684285 | 1710 1755
0 1710309075 | 1754.691604 | 1710 1755
10 3.8 1710.309797 | 1754.686562 | 1710 1755
20 1710307744 | 1754.683928 | 1710 1755
30 1710314014 | 1754.688179 | 1710 1755
40 1710307448 | 1754.688675 | 1710 1755
50 1710313512 | 1754.689213 | 1710 1755
’s Vmin=36 | 1710.309789 | 1754.686495 | 1710 1755
Vmax=43 |1710.310861 | 1754.68534 1710 1755
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LTE:
QPSK:

Band 2:

Band 4:

10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Volta%z f:)pplied Frg}:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)

-30 -12 -0.00638 pass

-20 -12 -0.00638 pass

-10 -10 -0.00532 pass

0 -10 -0.00532 pass

10 3.8 -10 -0.00532 pass

20 -7 -0.00372 pass

30 -10 -0.00532 pass

40 -12 -0.00638 pass

50 -14 -0.00745 pass

20 V min.= 3.6 -16 -0.00851 pass

V max.= 4.3 -21 -0.01117 pass

Temperature slu: ;:)Vlei: 4 F, Fu F Limit | Fy Limit
(9 (Vo) (MHz) (MHz) (MHz) (MHz)

-30 1710.310094 | 1754.68659 1710 1755
-20 1710.310502 | 1754.683953 1710 1755
-10 1710.309411 | 1754.691476 1710 1755
0 1710.306942 | 1754.686312 1710 1755
10 3.8 1710.309678 | 1754.686606 1710 1755
20 1710.308619 | 1754.687428 1710 1755
30 1710.313804 | 1754.684509 1710 1755
40 1710.307901 | 1754.688324 1710 1755
50 1710.312342 | 1754.686082 1710 1755
- V min.=3.6 | 1710.307026 | 1754.686232 1710 1755
V max.= 4.3 1710.307909 | 1754.688402 1710 1755
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Band 7:
Temperature Sll:l‘;::l‘i’: 4 Fy Fu F_Limit | Fy Limit

°C) Voo (MHz) (MHz) (MHz) (MHz)

-30 2500.312137 | 2569.786195 2500 2570

-20 2500.311015 | 2569.784297 2500 2570

-10 2500.318914 | 2569.787568 2500 2570

0 2500.312217 | 2569.787944 2500 2570

10 3.8 2500.314221 | 2569.787064 2500 2570

20 2500.312406 | 2569.788814 2500 2570

30 2500.31783 | 2569.785152 2500 2570

40 2500.317585 | 2569.791053 2500 2570

50 2500.317325 | 2569.789091 2500 2570

- V min.= 3.6 2500.311378 | 2569.784263 2500 2570

V max.=4.3 | 2500.316573 | 2569.790304 2500 2570

Band 12:
Temperature szg:)Vl?Zd Fy Fy Fy, Limit Fy Limit

°C) Vo (MHz) (MHz) (MHz) (MHz)

-30 699.3245124 | 715.7910984 699 716

-20 699.3266807 | 715.7857237 699 716

-10 699.3245874 | 715.7880097 699 716

0 699.3235045 | 715.7850609 699 716

10 3.8 699.325057 | 715.7865816 699 716

20 699.3272995 | 715.7879135 699 716

30 699.3278893 | 715.7846624 699 716

40 699.3256479 | 715.7862569 699 716

50 699.3250648 | 715.787879 699 716

2% V min.= 3.6 699.3279919 | 715.7850926 699 716

V max.= 4.3 699.3300126 | 715.7908728 699 716
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Band 17:
Temperature Szg:lei: o F. Fu F Limit | Fy Limit

“C) (Vo) (MHz) (MHz) (MHz) (MHz)

-30 704.3250687 | 715.7896778 704 716

-20 704.3232065 | 715.7833062 704 716

-10 704.3257897 | 715.7842804 704 716

0 704.3264262 | 715.7850284 704 716

10 3.8 704.3244501 | 715.7862633 704 716

20 704.3236612 | 715.7839341 704 716

30 704.3247787 | 715.7899739 704 716

40 704.3223472 | 715.7902355 704 716

50 704.3273765 | 715.7884764 704 716

26 V min.= 3.6 704.3246746 | 715.7898759 704 716

V max.=4.35 | 704.3287893 | 715.7853298 704 716
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16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Voltag(:} ::)pplied Frg:.tz;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 -15 -0.00798 pass
-20 -10 -0.00532 pass
-10 -10 -0.00532 pass
0 -10 -0.00532 pass
10 3.8 -10 -0.00532 pass
20 -5 -0.00266 pass
30 -10 -0.00532 pass
40 -15 -0.00798 pass
50 -20 -0.01064 pass
20 V min.= 3.6 -25 -0.01330 pass
V max.= 4.3 -30 -0.01596 pass
Band 4:
Temperature Sll:g:l‘i’: 4 FL Fu F_Limit | Fy Limit
(°C) Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.309975 | 1754.686155 1710 1755
-20 1710.310288 | 1754.684207 1710 1755
-10 1710.309093 | 1754.691685 1710 1755
0 1710.306789 | 1754.685883 1710 1755
10 3.8 1710.30992 | 1754.68675 1710 1755
20 1710.308902 | 1754.687361 1710 1755
30 1710.314055 | 1754.684518 1710 1755
40 1710.308136 | 1754.688506 1710 1755
50 1710.312601 | 1754.685726 1710 1755
95 V min.= 3.6 1710.307032 | 1754.686284 1710 1755
V max.= 4.3 1710.307578 | 1754.688079 1710 1755
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Band 7:
Temperature Sll:l‘;::l‘i’: 4 Fy Fu F_Limit | Fy Limit

°C) Voo (MHz) (MHz) (MHz) (MHz)

-30 2500.312444 | 2569.786329 2500 2570

-20 2500.311185 | 2569.784257 2500 2570

-10 2500.319118 | 2569.787524 2500 2570

0 2500.312076 | 2569.787396 2500 2570

10 3.8 2500.314379 | 2569.787203 2500 2570

20 2500.311877 | 2569.788473 2500 2570

30 2500.317679 | 2569.784628 2500 2570

40 2500.317695 | 2569.791446 2500 2570

50 2500.317559 | 2569.789284 2500 2570

- V min.= 3.6 2500.31101 | 2569.784515 2500 2570

V max.=4.3 | 2500.316605 | 2569.790474 2500 2570

Band 12:
Temperature szg:)Vl?Zd Fy Fy Fy, Limit Fy Limit

°C) Vo (MHz) (MHz) (MHz) (MHz)

-30 699.3241235 | 715.7910669 699 716

-20 699.3263522 | 715.7859557 699 716

-10 699.3247145 | 715.7882583 699 716

0 699.3235827 | 715.7848356 699 716

10 3.8 699.3250821 | 715.7867776 699 716

20 699.3274366 | 715.7881198 699 716

30 699.3278401 | 715.7849046 699 716

40 699.3256663 | 715.7860314 699 716

50 699.3249935 | 715.7881623 699 716

5 Vmin=36 |699.3279318 | 715.784874 699 716

V max.= 4.3 699.3297245 | 715.7905487 699 716
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Band 17:

Temperature Sll:l‘;;vl‘i’: 4 FL Fu F_Limit | Fy Limit
C) o) (MHz) (MHz) (MHz) (MHz)
-30 704.3250091 | 715.7896413 704 716
-20 704.3233274 | 715.7832528 704 716
-10 704.3258395 | 715.7841546 704 716
0 704.3265628 | 715.7851119 704 716
10 3.8 704.3244482 | 715.7858476 704 716
20 704.3235889 | 715.7840273 704 716
30 704.3246516 | 715.789656 704 716
40 704.3224698 | 715.7900916 704 716
50 704.3272054 | 715.7884969 704 716
’s Vmin=36 | 704.3250505 | 715.7898559 704 716

V max.=4.3 | 704.3288452 | 715.7853861 704 716

wkxk* END OF REPORT *#**%*%*
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